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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing
Center (SRTC).The test results relate only to individual items of the samples which have been tested.
The certification and accreditation identifiers used in this report shall not be applicable to the tested
or calibrated samples thereof. The manufacturer shall not mark the tested samples or items (or a
separate part of the item) with the identifiers of certification and accreditation to mislead relevant
parties about the tested samples or items.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Address: 15th Building, No.30 Shixing Street, Shijingshan District, P.R.China
City: Beijing

Country or Region: P.R.China

Contacted person: Liu Jia

Tel: +86 10 57996183

Fax: +86 10 57996388

Email: livjiaf@srtc.org.cn

Designation Number: | CN1267

Registration number: 239125

1.3 Applicant’s details

Company:

ZTE Corporation

Address:

ZTE Plaza, #55 Keji Road South, Hi-Tech, Industrial Park,
Nanshan District,Shenzhen, Guangdong, 518057, P.R.China

1.4 Manufacturer’s details

Company: ZTE Corporation
Address: ZTE Plaza, #55 Keji Road South, Hi-Tech, Industrial Park,

’ Nanshan District,Shenzhen, Guangdong, 518057, P.R.China
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

1.5 Test Environment

Date of Receipt of test sample at SRTC: 2021-12-17
Testing Start Date: 2021-12-20
Testing End Date: 2021-12-23

Environmental Data:

Temperature (°C)

Humidity (%)

Ambient: 25 40
Maximum Extreme: 55 —
Minimum Extreme: -20 —

Normal Supply Voltage (V d.c.): 3.80
Maximum Extreme Supply Voltage (V d.c.): 4.20
Minimum Extreme Supply Voltage (V d.c.): 3.60

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-57996183
Fax: 86-10-57996388
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

2 DESCRIPTION OF THE DEVICE UNDER TEST

2.1Final Equipment Build Status

Frequency Range:

WCDMA Band Il
Tx:1852.4~1907.6MHz Rx:1932.4~1987.6MHz
WCDMA Band IV:
Tx:1712.4~1752.6MHz Rx:2112.4~2152.6MHz
WCDMA Band V:
Tx:826.4~846.6MHz Rx:871.4~891.6MHz

Mode: HSDPA/HSUPA/HSPA+/DC-HSDPA
Emission Designator: 4M50FOW
Duplex Mode: FDD
WCDMA Band 11:80MHz
Duplex Spacing: WCDMA Band 1V:400MHz
WCDMA Band V:45MHz
WCDMA Band V: IFA
Antenna Type:

WCDMA Band Il / WCDMA Band IV: Monopole

Antenna Gain:

WCDMA Band II: -1.4dBi
WCDMA Band IV: -1.4dBi
WCDMA Band V: -2.5dBi

ERP = EIRP(Power+Gain) — 2.15 (dB)

Power Supply:

Charger

Software Revision:

MyOS11.0.0 8045 TEL

Hardware Revision:

ZTE 8045HW1.0

IMEI:

865992060001387

2.2 Support Equipment

The following support equipment was used to exercise the DUT during testing:

N/A
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

3 REFERENCE SPECIFICATION

Specification Version Title
ECC Part? 2020 Frequency gllocations and radio treaty matters; general rules

and regulations

FCC Part22 2020 Public mobile services

FCC Part24 2020 Personal communications services

FCC Part27 2020 Miscellaneous wireless communications services

ANSI C63.26 2015 Americgn national_ ste_mdard for cpmpliapce testing of
transmitters used in licensed radio services

KDB 971168 April 9, | Measurement guidance for certification of licensed digital

D01 2018 transmitters

TIA-603-E-2016

March Land Mobile FM or PM Communications Equipment
2016 Measurement and Performance Standards

4 KEY TO NOTES AND RESULT CODES

The following are the definition of the test result.

Code Meaning
PASS Test result shows that the requirements of the relevant specification have
been met.
FAIL Test result shows that the requirements of the relevant specification have
not been met.
NT Normal Temperature
NV Nominal voltage
HV High voltage
LV Low voltage
The State Radio_monitoring_center Testing Center (SRTC) Page number: 5 of 79
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5 RESULT SUMMARY

No. Test case FCC reference Verdict

1 RF Power Output 2.1046 Pass

Effective Radiated Power and
2 _ _ . 22.913(a),24.232(c),27.50(d)( 4) Pass
Effective Isotropic Radiated Power

3 Occupied Bandwidth 2.1049 Pass
4 Emission Bandwidth 2.1049 Pass
Spurious Emissions at antenna
5 . 2.1051,22.917(a),24.238(a),27.53(h) | Pass
terminal
6 Band Edges Compliance 2.1051,22.917(a),24.238(b),27.53(h) | Pass
7 Frequency Stability 2.1055,22.355,24.235,27.54 Pass

Radiated Spurious Emissions 2.1053,22.917(a),24.238(a),27.53(h) | Pass

Peak-Average Ratio 24.232(d),27.50(d) (5) Pass
This Test Report Is Issued by: Checked by:
Mr. Peng Zhen S Mr. Li Bin ,_,]p
% ﬁ A mr:}
Tested by: Issued date:
Mr. Liu Ce
) 20220112
)QJ/\.
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A e s FCC ID: SRQ-ZTE8045
6 TEST RESULT
6.1 RF Power Output

Rule Part(s):
2.1046

Test Setup:

RF output
EUT WCDMA Mobile Station Tester

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

The measurement will be conducted at three channels (Low, middle and High channels).

Limits: Limits: No specific conduct power requirements in part 2.1046.

Test result:
The test results are shown in Appendix A.
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A e s FCC ID: SRQ-ZTE8045

6.2 Effective Radiated Power and Effective Isotropic Radiated Power

Rule Part(s):
FCC: 22.913(a) (5), 24.232(c), 27.50(d) (4)

Test setup:

RF output
EUT Mobile Station Tester

Test procedure:

KDB 971168 D01 v03r01 — Section 5.6

Test Settings

Subclause 5.2.5.5 of ANSI C63.26-2015 is applicable, along with the following provisions.
For personal/portable radios utilizing an integral antenna, the factor LC is typically negligible.
However, in a fixed station transmit system that utilizes a long cable run between the
transmitter and the transmitting antenna, this factor can be significant. The minimum cable
loss should be used in this equation.

The relevant equation for determining the ERP or EIRP from the conducted RF output power
measured is:

ERP/EIRP = PMeas — LC + GT

Where:

ERP/EIRP = effective or equivalen radiated power, respectively (expressed in the same units
as PMeas, typically dBW or dBm)

PMeas = measured transmitter output power or PSD, in dBW or dBm

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB
GT = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)

ERP/EIRP LIMIT

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

22.913(a) (5)

The ERP of mobile transmitters and auxiliary test transmitters must not exceed 7 watts.
24.232(c)

Mobile and portable stations are limited to 2 watts EIRP and the equipment must employ a
means for limiting power to the minimum necessary for successful communications.
27.50(d) (4)

Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and
mobile and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands
are limited to 1 watt EIRP. Fixed stations operating in the 1710-1755 MHz band are limited to
a maximum antenna height of 10 meters above ground. Mobile and portable stations
operating in these bands must employ a means for limiting power to the minimum necessary
for successful communications

Test result:

The test results are shown in Appendix A.
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6.3 Occupied Bandwidth

Rule Part(s):
FCC: 2.1049
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 4.2

Test Settings

1. The signal analyzer’s automatic bandwidth measurement capability was used to perform
the 99% occupied bandwidth and the 26dB bandwidth. The bandwidth measurement was
not influenced by any intermediate power nulls in the fundamental emission.

2. RBW =1 - 5% of the expected OBW

3. VBW = 3 x RBW

4. Detector = Peak

5. Trace mode = max hold

6. Sweep = auto couple

7. The trace was allowed to stabilize

8. If necessary, steps 2 — 7 were repeated after changing the RBW such that it would be
within 1 — 5% of the 99% occupied bandwidth observed in Step 7

Limits: No specific occupied bandwidth requirements in part 2.1049

Test result:
The test results are shown in Appendix A.
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6.4 Emission Bandwidth

Rule Part(s):
FCC: 2.1049
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 4.2

Test Settings

1. The signal analyzer’s automatic bandwidth measurement capability was used to perform
the 26dB occupied bandwidth and the 26dB bandwidth. The bandwidth measurement was
not influenced by any intermediate power nulls in the fundamental emission.

2. RBW =1 - 5% of the expected OBW

3. VBW 2 3 x RBW

4. Detector = Peak

5. Trace mode = max hold

6. Sweep = auto couple

7. The trace was allowed to stabilize

8. If necessary, steps 2 — 7 were repeated after changing the RBW such that it would be
within 1 — 5% of the emission bandwidth observed in Step 7

Limits: No specific occupied bandwidth requirements in part 2.1049

Test result:
The test results are shown in Appendix A.
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6.5 Spurious Emissions at antenna terminal

Rule Part(s):
FCC: 2.1051, 22.917(a), 24.238(a), 27.53(h)

Test Setup:

Mobile Station Tester

RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 6.0

Test Settings

1. Start frequency was set to 30MHz and stop frequency was set to 10GHz for Cell, 20GHz
for PCS

2. RBW=100 kHz (For below 1GHz), 1MHz (For above 1GHz)

3. VBW 2= 3 x RBW

4. Detector = RMS

5. Trace mode = trace average for continuous emissions, max hold for pulse emissions

6. Sweep time = auto couple

7. The trace was allowed to stabilize

Limits:
The minimum permissible attenuation level of any spurious emission is 43+log 10(P [watts)),
where P is the transmitter power in Watts.

Test result:
The test results are shown in Appendix A.
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6.6 Band Edges Compliance

Rule Part(s)
FCC: 2.1051, 22.917(a), 24.238(a), 27.53(c)
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 6.0

Test Settings

1. Start and stop frequency were set such that the band edge would be placed in the center
of the plot

. Span=2MHz

. RBW > 1% of the emission bandwidth

. VBW > 3 x RBW

. Detector = RMS

. Number of sweep points = 2 x Span/RBW

. Trace mode = trace average for continuous emissions, max hold for pulse emissions
. Sweep time = auto couple

. The trace was allowed to stabilize

OCOoO~NOOTPRWN

Limit: The minimum permissible attenuation level of any spurious emission is 43+log1o (P
watts]), where P is the transmitter power in Watts.

Test result:
The test results are shown in Appendix A.
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6.7 Frequency Stability

Rule Part(s)
FCC: 2.1055, 22.355, 24.235, 27.54

Test setup:

Climate Chamber

EUT
WCDMA Mobile Station Tester

DC
Power Supply

Test Procedure:
ANSI/TIA-603-E-2016

Test Settings

1. The carrier frequency of the transmitter is measured at room temperature (20°C to provide
a reference).

2. The equipment is turned on in a “standby” condition for fifteen minutes before applying
power to the transmitter. Measurement of the carrier frequency of the transmitter is made
within one minute after applying power to the transmitter.

3. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C (The
temperature range can be declared by the manufacturer). A period of at least one half-hour
is provided to allow stabilization of the equipment at each temperature level.

Limits: For Part 22, the frequency stability of the transmitter shall be maintained
within+£0.00025% (+2.5 ppm) of the center frequency. For Part 24, the frequency stability
shall be sufficient to ensure that the fundamental emission stays within the authorized
frequency block.

Test result:
The test results are shown in Appendix A.
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6.8 Radiated Spurious Emissions

Rule Part(s)
FCC: 2.1053, 22.917(a), 24.238(a), 27.53(h)

Test Setup:

4m
F Measurement
Distance

4( Ant
EUT | |_ T D%

Turntable |ggorqsm| 1M

‘ RF Test
Receiver
| —
vy
Ground Plane
Step 1
1
4m
Measuremem-'—‘
Lo Distance
Substitution Ant Ant
G |
l ] ‘
Turn Table
0.8mor 1.5 lm
:\:lg m RF Test
Gep ‘ I I Receiver
Vv A
Ground Plane
Step 2

Test procedure:

The measurements procedures in TIA-603-E-2016 are used.

The spectrum was scanned from 30MHz to the 10th harmonic of the highest frequency
generated within the equipment.

Step 1:

The measurement is carried out in the chamber. EUT was placed on a 0.8m (f<1GHz)/

1.5m (f>1GHz) high non-conductive table at a 3 meters test distance from the test receive
antenna. A receiving antenna was placed on the antenna mast 3 meters from the EUT. The
The State Radio_monitoring_center Testing Center (SRTC) Page number: 14 of 79
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height of receiving antenna from 1m to 4m and varies in certain range to find the maximum
power value. A radio link shall be established between EUT and Tester. The output power of
the cell signal of the tester will be decreased until the output power of the EUT reach a
maximum value. A peak detector is used and RBW is set to 100 kHz (f<1GHz)/1MHz
(f’>1GHz). The antenna shall be performed under horizontal and vertical polarization. The
turn table shall be rotated from 0 to 360 degrees for detecting the maximum power value on
spectrum analyzer or receiver. The spectrum analyzer scans from 30MHz to 10th harmonic
of the carrier. A notch filter is necessary in the band near to the carrier frequency. A high pass
filter is needed to avoid the distortion of the testing equipment in the band above the carrier
frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator and the level
will be adjusted till the same power value on the spectrum analyzer or receiver. The level of
the spurious emissions can be calculated through the level of the signal generator, cable
loss, the gain of the substitution antenna and the reading of the spectrum analyzer or
receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
the Substitution Antenna Gain (Ga).

Calculation procedure:

The data of cable loss and antenna gain has been calibrated in full testing frequency range
before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and
antenna gain. The basic equation with a sample calculation is as followed:

Power (EIRP) = Pmea+ Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an
antenna gain of 11dB are added.

P=Pmea+Pca+Ga=(-20dBm)+(-30dB)+(11dB)= -39dBm

Note: We tested both horizontal and vertical polarization, but only the largest numerical
polarity of the two polarities was recorded in the final report.

Test result:
The test results are shown in Appendix B.
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6.9 Peak-Average Ratio

Rule Part(s)
FCC: 24.232(d), 27.50(d) (5)
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 5.7.1

Test settings:

1. The signal analyzer’s CCDF measurement profile is enabled

2. Frequency = carrier center frequency

3. Measurement BW > Emission bandwidth of signal

4. The signal analyzer was set to collect one million samples to generate the CCDF curve

5. The measurement interval was set depending on the type of signal analyzed. For
continuous signals (>98% duty cycle), the measurement interval was set to 1ms. For burst
transmissions, the spectrum analyzer is set to use an internal “RF Burst” trigger that is
synced with an incoming pulse and the measurement interval is set to less than the duration
of the “on time” of one burst to ensure that energy is only captured during a time in which the
transmitter is operating at maximum power

Limits: the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

:I'est result:
The test results are shown in Appendix A

The State Radio_monitoring_center Testing Center (SRTC) Page number: 16 of 79
Tel: 86-10-57996183
Fax: 86-10-57996388 Vv3.0.0



ﬁ
SI ..E I ,,C. v No.: SRTC2021-9004(F)-21121702(B)

A e s FCC ID: SRQ-ZTE8045

7/ MEASUREMENT UNCERTAINTIES

Items Uncertainty
RF Power Output 0.6 dB
Effective Radigted P.ower and Effective 0.6 dB
Isotropic Radiated Power
Occupied Bandwidth 3kHz
Emission Bandwidth 3kHz
Peak-Average Ratio 0.8dB
Frequency Stability 48Hz
Band Edges Compliance 1.2dB
9kHz~2GHz 1.2dB
Spurious Emissions at antenna terminal 2G~3.6GHz 1.4dB
3.6G~8GHz 2.2dB
8G~12.75GHz 2.7dB
30MHz~200MHz 4.88dB
. . 200MHz~1GHz 4.87dB
Radiated Emission Measurement
1GHz~18GHz 4.58dB
18GHz~40GHz 4.35dB
The State Radio_monitoring_center Testing Center (SRTC) Page number: 17 of 79
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8 TEST EQUIPMENTS

No. Name/Model Manufacturer S/N Calibration Calibration
Date Due Date
1 | Mobile Station Tester / MT8820C Anritsu 6201300660 | 2021.06.21 2022.06.20
Radio Communication Station /
2 CMW500 R&S 161702 2021.06.21 2022.06.20
3 Spectrum Analyzer / FSV40 R&S 101065 2021.06.21 2022.06.20
4 Spectrum Analyzer / N9020A Agilent MY48010771 | 2021.05.18 | 2022.05.17
5 Power Divider / 11667A HP 19632 2021.06.21 2022.06.20
6 DC Power Supply / E3645A Agilent MY40000741 | 2021.04.22 | 2022.04.21
7 Temperature chamber / SH241 ESPEC 92013758 2021.06.21 2022.06.20
Fully-Anechoic Chamber /
8 12.65mx8.03mx7.50m FRANKONIA | - e ]
Semi-Anechoic/Chamber /
9 23.18mx16.88mx9.60m FRANKONIA - T T
10 Turn table Diameter:1m FRANKONIA | = ———— | e | e
11 Turn table Diameter:5m FRANKONIA | = —— | e | e
12 Antenna master FAC(MA4.0) MATURO | - | | e
13 Antenna master SAC(MA4.0) MATURO | ——— | e | e
Shielding room /
14 9.080mx5.255mx3.525m FRANKONIA | - e ] e
Double-Ridged Waveguide Horn
15 Antenna / HE 907 R&S 100512 2021.06.21 2022.06.20
Double-Ridged Waveguide Horn
16 Antenna / HE 907 R&S 100513 2021.06.21 2022.06.20
17 Ultra log antenna / HL562 R&S 100016 2021.06.21 2022.06.20
18 Receive antenna /3160-09 SCHWARZ-BECK | 002058-002 | 2021.06.21 2022.06.20
19 EMI test receiver / ESI 40 R&S 100015 2021.06.21 2022.06.20
20 EMI test receiver / ESCS30 R&S 100029 2021.06.21 2022.06.20
21 Receive antenna / HL562 R&S 100167 2021.06.21 2022.06.20
22 AMN / ENV216 R&S 3560.6550.12 | 2021.06.21 2022.06.20
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

APPENDIX A —TEST DATA OF CONDUCTED EMISSION

WCDMA band |l

1. RF Power Output

Carrier frequency

RF Power Output

Mode (MHz) Channel No. (dBm)
Release 99 RMC,12.2kbps 1852.4 9262 23.21
Release 99 RMC,12.2kbps 1880 9400 23.08
Release 99 RMC,12.2kbps 1907.6 9538 23.33
Mode Carrle(rl\;ﬁg)uency Channel No. RF P?\d/vgrrn ())utput
HSDPA Subtest1 1852.4 9262 22.75
HSDPA Subtest1 1880 9400 22.62
HSDPA Subtest1 1907.6 9538 22.74
HSDPA Subtest2 1852.4 9262 22.49
HSDPA Subtest2 1880 9400 22.20
HSDPA Subtest2 1907.6 9538 22.30
HSDPA Subtest3 1852.4 9262 21.70
HSDPA Subtest3 1880 9400 21.45
HSDPA Subtest3 1907.6 9538 21.62
HSDPA Subtest4 1852.4 9262 22.39
HSDPA Subtest4 1880 9400 22.10
HSDPA Subtest4 1907.6 9538 22.24
Mode Carrle(r;vll‘r:;])uency Channel No. RF Po(\(/jvlgrrn ())utput
HSUPA Subtest1 1852.4 9262 22.79
HSUPA Subtest1 1880 9400 22.53
HSUPA Subtest1 1907.6 9538 22.65
HSUPA Subtest2 1852.4 9262 22.78
HSUPA Subtest2 1880 9400 22.54
HSUPA Subtest2 1907.6 9538 22.66
HSUPA Subtest3 1852.4 9262 22.77
HSUPA Subtest3 1880 9400 22.54
HSUPA Subtest3 1907.6 9538 22.66
HSUPA Subtest4 1852.4 9262 22.77
HSUPA Subtest4 1880 9400 22.55
HSUPA Subtest4 1907.6 9538 22.68
HSUPA Subtest5 1852.4 9262 22.77
HSUPA Subtest5 1880 9400 22.55
HSUPA Subtest5 1907.6 9538 22.67
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

Mode Carrle(tivll‘ﬁg)uency Channel No. RF Pc(»\(/jvl?e’rrn ?utput
HSPA+ QPSK 1852.4 9262 22.76
HSPA+ QPSK 1880 9400 22.51
HSPA+ QPSK 1907.6 9538 22.65
HSPA+ 16QAM 1852.4 9262 22.73
HSPA+ 16QAM 1880 9400 22.52
HSPA+ 16QAM 1907.6 9538 22.64
Mode Carrle(t;vll‘ﬁg)uency Channel No. RF Pc(»\(/jvgrrn ?utput
DC-HSDPA Subtest1 1852.4 9262 22.79
DC-HSDPA Subtest1 1880 9400 22.53
DC-HSDPA Subtest1 1907.6 9538 22.66
DC-HSDPA Subtest2 1852.4 9262 22.77
DC-HSDPA Subtest2 1880 9400 22.53
DC-HSDPA Subtest2 1907.6 9538 22.66
DC-HSDPA Subtest3 1852.4 9262 22.76
DC-HSDPA Subtest3 1880 9400 22.53
DC-HSDPA Subtest3 1907.6 9538 22.66
DC-HSDPA Subtest4 1852.4 9262 22.77
DC-HSDPA Subtest4 1880 9400 22.53
DC-HSDPA Subtest4 1907.6 9538 22.67
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

2. Occupied Bandwidth

WCDMA band I
Carrier ; 0
Mode frequency Channel No. BandW|dtr(1l\2L€ZJ§)/o o
(MHz)
Release 99 1852.4 9262 417
Release 99 1880 9400 414
Release 99 1907.6 9538 4.15
Carrier ; 0
Mode frequency Channel No. BandW|dtr(1l\2L€ZJ§)/o o
(MHz)
HSDPA 1852.4 9262 4.14
HSDPA 1880 9400 4.15
HSDPA 1907.6 9538 4.15
Carrier : o
Mode frequency Channel No. BandW|dtr(1l\2L€ZJ§)/o o
(MHz)
HSUPA 1852.4 9262 4.15
HSUPA 1880 9400 4.15
HSUPA 1907.6 9538 414
Carrier : o
Mode frequency Channel No. Bandmdtfgﬁ:‘_gm oner
(MHz)
HSPA+ 1852.4 9262 417
HSPA+ 1880 9400 414
HSPA+ 1907.6 9538 414
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

WCDMA band I
Test Mode: Release 99

[ spectrum koo [ spectrum koo
Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT f= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
5GL Count 100/100 5GL Count 100/100
(@ 1F Max (@ 1F Max
CITEY} ~39.52 dBm| CITEY} V175 dBm|
40 18574000 GHz 40 10750000 GHz
Oce Bu 4. 1GTBT2648 MHz Oce Bu +.138929088 MHz
30 30
0 0
o o T
T R A Ty IR TP RpTT. Y 1‘\
7 i e . -
o 5 W o ¢
{ | | i
10 d -101 ol
JI 1 I| II
1
204 4 204 .I Ll
| [ |
30 d = 'J\- -a0 dl Ilu' T
A nl A 5 - nd ) L1 R 1 4
R e F (i A [P e e Y R o oo
50 50
SF 18523 GHz 591 pis Spon 10,0 Mz | GF 166 GHz 591 pis Spon 10,0 Mz |
142 142
[ spectrum koo
Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
5GL Count 100/100
(@ 1F Max
CITEY} 40,64 dBm|
40 1.9026000 GHz
Oce Bu +.153400868 MHz
30
0
o ==
5 _r'ww-v“' e At B P o R
. e A
° 7
f \
104 | L
] a
20 di i
20 T t
. | |
N IRy
R Y 1
0 i S M AW e
50
SF 19076 GHz 591 pis Spon 10,0 Mz |
142
[ spectrum koo [ spectrum koo
Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT f= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
5GL Count 100/100 5GL Count 100/100
(@17 Max (@17 Max
ML) ~58.96 dBm| ML) o859 dAm|
40 1574000 GHz 40 10750000 GHz
Oce Bu +.138979088 MHz Oce Bu +.153400868 MHz
30 30
0 0
o sk = Brdh A A
o {7 ATy o TTCEAG LS ot ST
od \8 od Fh i
+ Y
/ \ { \
-10d If + 10 o + ‘}
|
| ]| { Il|
-20 df : : -20 df | L
| | | |
s A by -~ b, '
T r T
i, A, L N LI“\ . A A vy S JJ\‘J ll' h™ .1,.n )
A T afin g B g o 5 PPN EHRTOs T i Sumsartel oo
50 50
SF 18523 GHz 591 pis Spon 10,0 Mz | GF 166 GHz 591 pis Spon 10,0 Mz |
142 142
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No.: SRTC2021-9004(F)-21121702(B)
[k eVt e L L

[ spectrum i koo
Ref Lavel 45.91 dbm  ONset 1501 60 = RDW 50 bHE
o A 40di SWT  37.0us @ VBW 200 kW2 Mode Auto FFT
SGL Count 100/100
@ 1P% Max
] 6.4 dam
a0 19026000 GHz
Occ Bw 4.153400868 MHz
30
20
P A .
10 TPT IR A e e --u«“l
h %,
a b
/
||l I|
10 d f 'I
- f \
|
L
a0 \.r“ \
s / "
LA ot et ™ Nan AR i
~40 - A -
50
CF 1.9076 c:'u 691 EE E=ﬂ 10.0 MHz |
[ spectrum koo [ spectrum koo
Ref Lavel 45.91 dbm  ONset 1501 60 = RDW 50 bHE Ref Lavel 4591 dim  Ofset 1551 00 = RDW 50 bt
b an 40dE SWT  I7.0us @ VBW 200 kkz  Mode Auto FET e A 40di SWT  37.0us @ VBW 200 kW2 Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
I.]N Max @ 1P% Max
Mif1] 3464 dBm| Mif1] a7.78 dAam)|
a0 10574000 GHz a0 10750000 GHz
Occ Bw 4. 153400868 MHz Occ Bw 4.153400868 MHz
30 30
20 20
prt e patiufs ot Ny AL frerm I e e
] o ATk ] T -
i IJ‘ [\1. i J‘l ..“
o 7 v ! 7 [
| | 1
10 d i 5 -101 ol IJ l||
|
20 df JJ ': 20 df II’ L
aciiig r Il‘ 4 aniiig Fus I
.J: MM, i vl MW, 'f'lo 4 A el Lo, A
il " ") o apretand By P A Sl Jt Wl s Wl
-40 40 =
50 50
CF 1.8524 c:'u 691 EE E=ﬂ 10.0 MHz | CF 1.88 GHz 691 EE E=ﬂ 10.0 MHz |
[ spectrum koo
Ref Lavel 45.91 dbm  ONset 1501 60 = RDW 50 bHE
o A 40di SWT  37.0us @ VBW 200 kW2 Mode Auto FFT
SGL Count 100/100
@ 1P% Max
Mif1] a2.75 dim|
a0 19026000 GHz
Occ Bw 4. 138929088 MHz
30
20
10 B IRIV.Y.ETY SY,VLTHLTT CEVESI, TV
il
od
If
" I |
10 T |I
- |! |
- I
S sl s TR iy
S ) e i hﬂ.«;.f_.,-l e e
~40
50
CF 1.9076 c:'u 691 EE E=ﬂ 10.0 MHz |

Test Mode: HSPA+
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No.: SRTC2021-9004(F)-21121702(B)
[k eVt e L L FCC ID: SRQ-ZTE8045

[ spectrum koo [ spectrum i koo
Ref Lovel 4551 dbm  OFset 1591 61 = RBW 50 FHE Red Lovel 4551 dbm  OFset 1651 A1 = RBW 53 FHE
- 40dB SWT 375 us w VBW 200 bWz Mode Auto FFT b At 40dB SWT 375 us w VBW 200 bWz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
I.]N Max @ 1P% Max
Mif1] 06,21 dBm| Mif1] a5 .94 dam|
a0 10474000 GHz a0 1 0SH000 GHz
Occ Bw 4. 167872648 MHz Occ Bw 4. 138929088 MHz
30 30
20 20
st o S WL T e Mo At Nt
10 dim bt sl - EELPEE STRPWL IR, LR
A g A ¢
o it \ o . %
{ ‘] ] \"l
104 { 1 104 !
]
| | \
20 dl |! 4 20 d 4
F ln f'.l L,
<30 di v s T A i 3
by il vy W, S I = : '

VR W e et Aan AT A P NAR B W\ i
-40 -40 -

50 de 50 de

CF 1.8524 GHz
LT

691 pis Span 10.0 Mz | CF 1,68 GHz 691 pis Span 10.0 Mz |

Channel 9262

r}i|||-|'lrl|u|i koo
Ref Lavel 4551 dbm  Offset 15.91 db & RBW 50 kH:

fe At 40dB SWT 379 45 @ VBW 200 kHz
SGL Count 100/100

(@17 Max

Channel 9400

Mode Auto FFT

mif1] 83,04 dam|
1.9126000 GHz

O Bu 4. 138920088 MHz

30 diim-—i- iy - f
ey OF T A AL AT WAy

CF 1.9076 GHZ
—_—

691 pis Span 10.0 Mz |

Channel 9538
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

3. Emission Bandwidth

WCDMA band Il
Carrier :
Mode frequency Channel No. SRR (ol\m;”-_l226)dBc o
(MHz)
Release 99 1852.4 9262 4.63
Release 99 1880 9400 4.62
Release 99 1907.6 9538 4.62
Carrier :
Mode frequency Channel No. SRR (ol\m;“-_l226)dBc o
(MHz)
HSDPA 1852.4 9262 4.66
HSDPA 1880 9400 4.62
HSDPA 1907.6 9538 4.63
Carrier :
Mode frequency Channel No. SRR (ol\m;“-_l226)dBc o
(MHz)
HSUPA 1852.4 9262 4.65
HSUPA 1880 9400 4.62
HSUPA 1907.6 9538 4.65
Carrier :
Mode frequency Channel No. EEEITel) (ol\l;“-_|226;dBc e
(MHz)
HSPA+ 1852.4 9262 4.66
HSPA+ 1880 9400 4.66
HSPA+ 1907.6 9538 4.65

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

Page number: 25 of 79

V3.0.0



m
T S e Fcubon i oo |l S

No.: SRTC2021-9004(F)-21121702(B)
[k eVt e L L FCC ID: SRQ-ZTE8045

WCDMA band I
Test Mode: Release 99

[ spectrum koo [ spectrum koo
Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT f= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@17% Max [@17% Max
Mi[1] ) Mi[1] .97 |
b 0 GHz| b 18791320 GHz|
el »6.00 dn| el 600 48
0 v 4631000000 MH:z| 0 Hw 4.0 16000000 MH:z|
Factor 401, 1 factor +ot.of
20 di 3 foc 20 di A
0 = 10 - - .
P A e A W arenn R A s e AP T e
| g s .
" f b B T
[ \ f |
10 d 'f .ﬁ 10 d f i
-20 4 \ 20 .
30 / 1 30 'II I
: rr u\ F N
Hagaee — AT LV A A Aneyerbcih =t Lh,
e - | , o e )
50 di 50 di T
CF 10524 GHz 691 pis Span 10.0 Mz CF 1808 GHz 691 pis Span 10.0 Mz
Morker Morker
Typo | Raf | Tre | |__Function | Function Result | Typo | Raf | Tre | Stimubus |___mesponse | Function | Function Result |
M1 | i 9.71 dim | ndi down | 4.631 MHz M1 | i 8.97 dim | ndi down | 4.616 MHz
71 [ -15.67 dém | o | 26.00 08 71 [ ~16.44 dim | s | 26.00 98
T2 1 1.85473 GHz -16.71 dim q factar 400.1 || | T2 1 1882315 GHz -17.22 dim q factar 407.0
14t Date: 33.0EC.3021 14:l8:16
[ spectrum koo
Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100/100
[@17% Max
il FETETT
b LSO6TH10 GH|
el 26,00 0|
0 v 4.0 16000000 MH:z|
factor #1210
20 din Q fac
. o J\.\ P
RLEET VTWYOw SETWCTe s
o A -
i
10 d - \‘_
! {
20 : +
/ |
30 %
f !
i r; L= ey
=3l o = L
<50 di
CF 10076 GHz 691 pis Span 10.0 Mz
Morker
Type | Rof | Tre | |__Function | Function Result |
Wil | .44 dbm | ndb down | <616 Mz
71 —af -15.83 dém | o | 26.00 98
T2 1 -16.32 dim q factar 4130 ||
Date: 33.0EC.2021 14:19:01
[ spectrum koo [ spectrum koo
Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT f= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@17% Max [@17% Max
] F7 anm| ] 1500 ainm|
b 0 GHz| b LB7I043D GHz,
el 26.00 dn| el 600 48
0 v 4660000000 MH:z| 0 Hw 4.0 16000000 MH:z|
factor 7.5 factor LRy
20 di — 3 foc 20 di - A
X A A
10 o o Yinfmrty = 0 re=) e e PP
A \
a : &S a L -
) -. ®
20 + 20 II \,
| | |
-30 T -30 " L4
A I ) B poprd WA
i A salidhaT M et TS PEL Lk WP LY
50 di 50 di
CF 10524 GHz 691 pis Span 10.0 Mz CF 1808 GHz 691 pis Span 10.0 Mz
Morker Morker
Typo | Raf | Tre | Stimubus | __Response | Function | Function Result | Typo | Raf | Tre | Stimubus |___mesponse | Function | Function Result |
M1 | i 12,27 dim | ndi down | 4,66 MHz M1 | i 15.08 dim | ndi down | 4.616 MHz
71 [ =14.13 dm | o | 26.00 0B 71 —af ~10.65 dim | o | 26.00 98
T2 1 1.85473 GHz -14.11 dém q factar 397.5 || | T2 1 1882301 GHz -10.56 dim q factar 407.0
14:28:d4 Date: DI.OEC.Z0IL 14:32:24
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

Spectrum

Ref Lavel 4551 dbm  Offset 15.91 db & RBW 50 kH:

fe At 40dE SWT  37.0us @ VBW 200 kWz  Mode Autc FFT
SGL Count 100,100
[@1F% Max
ML
40 2
el
0 v 4631000000 MH:z|
Factor +11.7]
20 3 Q fac
s 1
10 Matuaans " o il
a f “.I
10 di 'T.r 1‘_
| L\
20 f "
<30 b o by
Arfan i, o~ M, alanraa
e M |
50 di
CF 10076 GHz 691 pts Span 10.0 Mz
Morker
Type | Rof | Tre | |__Function | Function Result |
M1 | i 13.62 dim | ndi down | 4.631 MHz
1] ] -13.01 déim | ndd | 26.00 0B
T2 1 -13.25 dim q factar 4117 ||
14t
[ spectrum koo [ spectrum koo
Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT f= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@1F% Max [@1F% Max
] 01 anm| ] 19,70 0
i 1.B530080 G i Las10s60
el 26.00 el 26,00
0 v 4. GAS000000 MH:z| 0 Hw 4.6 16000000 MHz|
Factor 9.4 factor 40t
20 = Q fac 20 Q fac
10 SRR LW st . 10 PRRNY 2 SF ST ol
h # A
y / \
o 4 : 0
5 ',. ! if |
10 d i L 10 df " X
. \ ] 1
-0 ?' 1 20 : 4
N f] ! I
-30 = o - -30 i :
Ea e an ol ) el & ™ TP LW
a0 b 20 af '
50 di 50 di
CF 10524 GHz 691 pts Span 10.0 Mz CF 1808 GHz 691 pts Span 10.0 Mz
Morker Morker
Typo | Raf | Tre | Stimubus | __Response | Function | Function Result | Typo | Raf | Tre | Response | Function | Function Result |
spe
M1 | i 13.91 dim | ndi down | 4.645 MHz M1 | i 13,70 dim | ndi down | 4.616 MHz
1] ] -12.03 dim | o | 26.00 dB 1] ] ~11.65 dim | ndd | 26.00 0B
T2 1 -12.15 dim q factar 3s8.9 || T2 1 -11.57 dam q factar 407.5
141 14t
[ spectrum koo
Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100,100
[@1F% Max
] 1965 aim|
40 SHI6 700 ©
el 26,00
0 v 4. GAS000000 MH:z|
factor +10
20 = Q fac
- I S e
o
: / Y
10 d + i
! \
-20 :
\
—_— ud LI "
Bty P [P
40 d
50 di
CF 10076 GHz 691 pts Span 10.0 Mz
Morker
Type | Rof | Tre | Response | Function | Function Result |
Wi | 1 13,65 dbm | _ndb down | 2545 Mz
1] ] -11.77 dm | ndd | 26.00 0B
T2 1 -13.39 dim q factar 410.5 ||

Channel

9538

Test Mode: HSPA+
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

[ spectrum koo [ spectrum koo
Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW
e At 40dE  SWT  37.5us @ VBW 200 kkz  Mode auto FFT fe At 40dE  SWT  37.5us @ VBW 200 kkz  Mode auto FFT
SGL Count 100,100 SGL Count 100,100
[@1F% Max [@1F% Max
] 154 aim| ] o
i L.BS34560 GHz| i 1.EBOSI90 GHz|
el 26.00 0| el 26,00 8
0 v 4.G60000000 MH:z| 0 v 4.LE0000000 MH:z|
Q factor 3977 Q@ factor 421,
20 T 20 T
A a X I u L
i s e iy I 10 2 Lt e .
¥ 17 =
] 4 ] L
/ i 1 '\
i Ty i i | e
f | i !
20 |I 20 I" -
- W In - N b
-39 d8aq—1— ry j RO, YR -30 d — : =
MNP A P ERENEE W i e 4 'S | SR PR
-0 di —0 di
50 di 50 di
CF 18524 GHz 691 pts Span 10.0 Mz CF 1808 GHz 691 pts Span 10.0 Mz
Morker Morker
Typs | Rof | Tre Stimulus Response Function Function Result Typo | Raf | Tre | Stimubus | |__Function | Function Result |
M1 1 1053455 GHz | 13.84 dim | ndi down 4,68 Mz M1 1 1600839 GHE | 13.52 dbm | ndb down 4,65 Mz
i [ 1 1850085 Mz | -12.61 dim | il | 26.00 0B i [ 1 1.87767 GHz | ~13.54 dim | il | 26.00 d8
T2 1 1854744 GHZ -12.46 dim q factar 3977 || T2 1 1.89233 GHz -11.47 dam q factar 4038 ||
[ spectrum koo
Ref Lovel 45.91 dbm  Offset 15.91 db & RBW 50 kW
e At 40dE  SWT  37.5us @ VBW 200 kkz  Mode auto FFT
SGL Count 100,100
[@1F% Max
] 1561 aim|
i 19091630 GHz|
el 6,00 1|
0 v 4. GAS000000 MH:z|
Q factor +11.0]
20 T
10 i sl N o d o ]| -
P s
10 d { 15
/ \
20 T t
.l\|I i
0 dtr o L
40 di
50 di
CF 10076 GHz 691 pts Span 10.0 Mz
Morker
Type | ot | Tre stimulus Rosponse Function Function Result
A | R ; 13.61 dbm | ndb down 4645 Mz
1] ] | -12.68 dim | o | 26.00 0B
T2 1 1909915 GHz -11.62 dim q factar a110 ||
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The s i i o s No.: SRTC2021-9004(F)-21121702(B)
[k eVt e L L FCC ID: SRQ-ZTE8045

4. Spurious Emissions at antenna terminal
WCDMA band Il
Test Mode: Release 99

[ spectrum [ @ (Spectrum | @
Ref Loavel 0.00 obm Offset 1551 dib = RBW 100 khz Ref Lovel 10.00 dibm Offset 1591 db & RBW 1 Mz

po At 20 dB - SWT 100 mE & VBW 300 iHz Mode Auto Sweep f= Att 35 di = BWT 100 ms & VBW 3 MMz  Mode Auto Sweep

SGL Count 20/20 SGL Count 20/20

@ 1P% Max @ 1P% Max

-10 di I 20di

01 -13.000 dier

<20 10

<30 a

-40 -10

S50 20

T ik s I ot bl v o b i e Mg b, Lo —.--‘.A.‘m-_w*-.-ua.-k. T s s bair] sl *-u o Ll et b b b AL i
-70 dibm ~40 dibm

-80 dt -50

A0 &0

Btart 30.0 MHz 691 E‘ &2 1.0 GHz Htart 1.0 H:' 691 E‘ 13 u= 20.0 GHz

Channel 9262 30MHz~1GHz(dBm) Channel 9262 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.
Test Mode: HSDPA

rH|u-:'Ir\|J|> [@ rH|u-:'Ir\|J|> T [@
Ref Loavel 0.00 obm Offset 1551 dib = RBW 100 kHz Ref Lavel 30.00 dbm Offset 1591 di = RBW 1 Meiz
po ALL 20 dB = SWT 100 mE & VBW 300 iHz Mode Auto Sweep f= Att 35 di = BWT 100 ms & VAW 3 MMz Mode Auto Sweep
SGL Count 20/30 SGL Count 20/30
@ 1P% Max @ 1P% Max
-10 d I 20 d
01 -13.000 dim
<20 10
30 o
-40 -10
S50 20
VDY PRIV [ SPRITR FPROI AOTRTTNN| PP BVRos ooy, i ghariiars] B a9 RPN T RN [ 1
70 dibm -0 dibm
-80 dt -50
-0 &0
Start 30.0 MHz 691 Eﬁ &2 1.0 GHz Htart 1.0 H:' 691 Eﬁ Bt n= 20.0 GHz
Channel 9262 30MHz~1GHz(dBm) Channel 9262 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.

Test Mode: HSUPA

[ spectrum [ o (Specum | [.:3:]
Ref Loavel 0.00 obm Offset 1551 dib = RBW 100 khz Ref Lavel 30.00 dbm Offset 1591 di = RBW 1 Meiz
b att Z0dB @ BWT 100 ms @ VBW 300 ki Mode suto Sweep b att I5dB @ BWT 100 ms = VBW 3 MMz Mode Auto Sweep
SGL Count 20/20 SGL Count 20/20
[ 17 Max [ 17 Max
-10 d I 20d
01 -13.000 dier
20 10
30 0
-0 -0
-
S50 20
3 P o ~ ;
PR FPIVINY TTITER FORPY BRORPY AU TPPRT [V 11 TR O SOy TS PN D0 T T o, i B il , e PO T P Ty I i T2 Tl P VPO
30,0 g
=70 dim: -0 dikm
-80 dt -50
a0 &0

Htart 30,0 MHz 691 pis Btop 1.0 Gz Btart 1.0 H:' 691 pis Stop 20,0 GHz

Channel 9262 30MHz~1GHz(dBm) Channel 9262 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

5. Band Edges Compliance
WCDMA band Il

Test Mode: Release 99

[ spectrum ] koo [ spectrum ] koo
Ref Lovel 20.00 dbm Offset 15.91 db & RBW 100 kM Ref Lovel 20.00 dbm Offset 15.91 db & RBW 100 kM
= Att 30 dit = BWT Sms & VBW 300 kHz Mode Auto FFT f= Att 30 dit = BWT Sms & VBW 300 kHz Mode Auto FFT
S5L Count 100/100 S5L Count 100/100
@ 1Ay hvgrwr (@ 1AV hvgrwr
] “27.21 dAm ] “26.60 dAm
10500000 GHz 1.9100000 GHz
104 104
e —————— ———~, St
0 o N i \
' \ / \
5 \ " \
-1 T ||I -‘-;I‘ T
{ 1
20 / '|| —9|l'l -
<30 4 JU )
/ = |~
-40 — = ramn -40 - = = =
Y
ol
50 50 =
80 d8 80 d8
70 70
TF 1.65 GHz 691 pis Span 10.0 MHz TF 191 GHz 691 pis Span 10.0 MHz
e i ﬁ——- —— i ﬁ——-

Test Mode: HSDPA

[ spectrum ] o
Ref Lovel 20.00 dim DSt 1561 08 = RBW 100 FHE
I At 0 db = SWT Sms w VBW 300 kHz  Mode Auto FFT
SGL Count 100100
@14y AvgPwr
Mifr] 27,21 dBm|
18500000 GHz|
10 di
~ 1 | [ k.
a - o
{ \
i d / A
[ \
| \
20 dp |
) |
30 \
-0 — == -
50
0
70
CF 1.85 GHz 691 Eﬁ E:ﬂ 10.0 MHz

[ spectrum ] o
Ref Level 20.00 dbm Offset 15.91 db & RBW 100 kM2
f= Att 30 dit = SWT S ms & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@157 Avgrwr
M1 2660 dBm
19100000 GHz
104
= ST, Er W
a S
fr \
/ A
of T
| 1
-2h b \ -
| 1
40 -
T
- e
™,
Sl
50 —
60
70
CF 191 GHz 591 pis Spon 10,0 viviz

Channel 9262

Channel 9538

Test Mode: HSUPA

Spectrum ]

&)

Ref Level 20.00 dbm  Offset
f= Att 30 dit = SWT
SGL Count 100/100

15.91 db & RBW 100 kM2

Sms & VBW 300 kHz  Mode Auto FFT

@12y avgPwr

[ spectrum ] o
Ref Lovel 20.00 dim DSt 1561 08 = RBW 100 FHE
I At 0 db = SWT Sms w VBW 300 kHz  Mode Auto FFT
SGL Count 100100
@14y AvgPwr
Mifr] 27,21 dBm|
18500000 GHz|
10 di
P i I ——t
a - o
{ \
i d / A
[ \
| \
20 dp |
) |
<30 }
-0 — == -
50
0
<70
CF 1.85 GHz 691 Eﬁ E:ﬂ 10.0 MHz

10 di

mif1] 26.60 dim|

19100000 GHe|

0 By -
.

/
b on
|

-JD

-40

50

-60 dik

70

CF 1,91 GHz

TN

691 pis

Channel 9262

Channel 9538

Test Mode: HSPA+
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

Spectrum

- [ spectrum -
Red Lovel 20.00 dbm ONSet 15.91 0 & RBW 100 bHz Ref Lavel 20.00 dbm  OFfset 1561 00 = RBW 100 kHz
e At 30 dB = BWT Sms e VOW 300 kHz  Mode Auto FET fe At 30 dB = BWT Smi e VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
[@1hv Avgrwr [@1hv Avgrwr
Mi[1] 2721 dAm| Mi[1] 2660 dim|
10500000 GHz 1.9100000 GHz
10 dime 10 dibre
0 dBm: 7 N [} y y
{ A\ / A
f \ / \
10 T T o {
| \ | |
20 + T 2p i A
| |
\ |
0 el
f A
S -
A0 — —S— - 40 = —
== = 3
50 plpr—fe— -50 dibm s e
40 b 40 b
<70 <70
CF 1.85 GHz 691 Eﬁ E:ﬂﬂ 10.0 MHz CF 1.91 GHz 691 Eﬁ E:ﬂﬂ 10.0 MHz

Channel 9262

Channel 9538
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

6. Frequency Stability

WCDMA band Il
Mode Temperatur Test Result (ppm)@NV
e(*C) Channel 9262 Channel 9400 Channel 9538
Release 99 -20 0.000 -0.001 0.002
Release 99 -10 0.001 -0.001 0.001
Release 99 0 -0.001 -0.002 0.001
Release 99 +10 -0.001 -0.002 0.001
Release 99 +30 0.000 -0.002 0.001
Release 99 +40 0.000 -0.002 0.001
Release 99 +55 -0.002 -0.002 0.002
Test Result (ppm)@NT
Mode Voltage
Channel 9262 Channel 9400 Channel 9538
Release 99 Lv -0.001 -0.002 0.003
Release 99 HV 0.005 0.001 0.001
Vode Temperatur Test Result (ppm)@NV
e("C) Channel 9262 Channel 9400 Channel 9538
HSDPA -20 -0.001 0.000 0.002
HSDPA -10 0.000 0.000 0.000
HSDPA 0 -0.001 0.001 0.001
HSDPA +10 -0.002 0.001 0.002
HSDPA +30 0.003 0.001 0.005
HSDPA +40 -0.001 0.001 0.002
HSDPA +55 0.000 0.001 0.001
Test Result (ppm)@NT
Mode Voltage
Channel 9262 Channel 9400 Channel 9538
HSDPA LV -0.002 -0.001 0.005
HSDPA HV -0.001 0.001 0.003
Vode Temperatur Test Result (ppm)@NV
e(*C) Channel 9262 Channel 9400 Channel 9538
HSUPA -20 -0.001 0.003 0.000
HSUPA -10 -0.002 0.001 0.000
HSUPA 0 -0.003 0.001 -0.001
HSUPA +10 -0.002 0.001 0.000
HSUPA +30 0.002 0.002 -0.001
HSUPA +40 -0.001 0.001 0.001
HSUPA +55 0.002 0.003 0.001
Test Result (ppm)@NT
Mode Voltage
Channel 9262 Channel 9400 Channel 9538
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HSUPA LV

0.000

No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

HSUPA HV

0.003

-0.002

0.001

-0.001

7. Peak-Average Ratio
WCDMA band Il

Test Mode: Release 99

0.000

[Spactum L= Ispectum o=
Ref Lavel 30.00 dibm  Offset 15.91 @8 Ref Lavel 30.00 dibm  Offset 15.91 @8
Ate I0de  AQT L6 ms & RBW 5 MHz Ate I0de  AQT L6 ms & RBW 5 MHz
SGL Count 30,30 SGL Count 30,30
| . i | -
Fp— - Dilrrer et
\ *
y \
00 T 00 -
3
1E - 1E
17 PR N— 1E-04-
'
1 |
1E [ Il 1E [
ek |
Er 18524 GHz Anan Pwr + 20.00 dB F 1.88 GHz Anan Pwr + 20.00 dB
v Function Samplos: 100000 " Function Samplos: 100000
Mean |  Peak |  crest | 0% | 19 | 0.a% | o010 | Mean |  Peak |  crest | 0% | 19 | 8% | o018 |
Trace 1 [ 22,51 cam | 2596 dim 3.46 08 1.57 da 272 dB 3.13 dB 3.30 dB Trace 1 [ 2740 cam | 25 84 dim 3.44 08 1.57 da 272 dB 3.13 dB 3.33 dB
{ )i - { )il -
Spectrum o
Ref Lavel 30.00 dibm  Offset 15.91 @8
Ate I0de  AQT L6 ms & RBW 5 MHz
SGL Count 30,30
| . -
0.1 -
1\
o0 I . \
1E 4
1E-04- -
1E [ T
1 1
Er 1.9076 GHz Anan Pwr + 20.00 dB
v Function Samplos: 100000
Moan | Peok | Crest | 10% 1% | o0ase | ooi% |
Trace 1 [ 22.53 cam | 2591 d8m 3.36 08 1.54 o2 Z.67 o8 3.10 dB 3.30 dB
L I ]
[ Spectrum (5 [Spectrum (-
Ref Lavel 30.00 dibm  Offset 15.91 @8 Ref Lavel 30.00 dibm  Offset 15.91 @8
Ate I0de  AQT L6 ms & RBW 5 MHz Ate I0de  AQT L6 ms & RBW 5 MHz
SGL Count 30,30 SGL Count 30,30
| I #7355 cirw
= St S
0.1 e Birrrevehn "‘-.'\'"‘
1 i
) |
00 - 0.0 +
i 1
| 1
1 !
1E t 1E i
t v
4 !
iy I s 1504 4
y 4
1E [ 1E [
| |
Er 18524 GHz Anan Pwr + 20.00 dB F 1.88 GHz Anan Pwr + 20.00 dB
v Function Samplos: 100000 " Function Samplos: 100000
Mean |  Peak |  crest | 0% | 19 | 0% | o019 Moan |  Peak |  crest | 0% | 19 | ©8.a% | o010 |
Trace 1 [ 7101 cam | 24.96 dim 3.94 08 .96 o2 3.39 dB 3.59 dB 3.63 dB Traco 1 [ 096 cem | 24.90 dém 3.94 08 .96 o2 342 dB 357 dB 3.77 dB
{ )i - { )il -
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045
Ref Level 30.00 dibm  Offset 15.91 @8
Att I0de AQT L6 ms = RBW & Mz
SGL Count 30,30
0.0 .I'l
I|
!
i
i
5
1E-04 y
I‘|
1
1E
K + .00 df
B G -
Moan | Peal | Grest | 1o%e | 1% | oase | eoim |
Trace 1 [ 20,89 cam | 2585 dim 4.96 08 Z.93 08 333 o8 3.59 da 472 dB
L )| -
Channel 9538

Test Mode: HSU

Spectrum

PA

Ref Level 30.00 dibm

Offset

15.91 08

Léms & RBW 5 MHz

1E-04

1E -

Er 18524 GHr

Spectrum

Ref Level 30.00 dibm

Offset 1591 8

Léms & RBW 5 MHz

1E-04

1E

Muan P + 20,00 di Er 1.88 aHz Mman Py + 20.00 di
v Function Samplos: 100000 " Function Samplos: 100000
Mean |  Peak |  crest | 0% | 19 |__0a% | o019 Mean |  Peak |  crest | 0% | 19 | ©8.a% | o010 |
Traco 1 [ 2211 cem | o692 dém .80 08 .96 o2 339 dB 354 dB 458 di Traco ) [ 2193 dsm | 26.54 dem 462 08 .96 o2 339 dB 3.57 a8 3.97 dB
L - L ik -
Spectrum -
Ref Level 30.00 dibm  Offset 15.91 @8
Ate aode  AQT L6 ms & RBW 5 MHz
SGL Count 30,30
e
0.1 B -
00 -
1
1
!
i
1E-04 -
A
1E ||
Er 1.9076 GHz Mman Py + 20.00 di
v Function Samplos: 100000
Moan | Peal | crest | 0% | 19 |__0a% | o019
Traco 1 [ 7189 cem | G648 dém 4.57 08 .93 o8 3.36 dB 354 dB 4.03 di
L ik L]

Channel 9538
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Dy e - No.: SRTC2021-9004(F)-21121702(B)
[k eVt e L L FCC ID: SRQ-ZTE8045

8. Effective Radiated Power and Effective Isotropic Radiated Power

WCDMA band Il
Mode froauency | ChamneiNo. |  Fower | ERPERP | ERPIERP
(MHz) (dBm)
Release 99 RMC’;SZ'Zkb 1852.4 9262 23.21 21.81 0.152
Release 99 RMC’;SZ'Zkb 1880 9400 23.08 21.68 0.147
Release 99 RMC;SZ'Zkb 1907.6 9538 23.33 21.93 0.156
Mode froauency | ChamneiNo. |  Fower | ERPEIRP | ERPIERP
(MHz) (dBm)

HSDPA Subtest1 1852.4 9262 22.75 21.35 0.136
HSDPA Subtest1 1880 9400 2262 21.22 0.132
HSDPA Subtest1 1907.6 9538 22.74 21.34 0.136
HSDPA Subtest2 1852.4 9262 22.49 21.09 0.129
HSDPA Subtest2 1880 9400 22.20 20.80 0.120
HSDPA Subtest2 1907.6 9538 2230 20.90 0.123
HSDPA Subtest3 1852.4 9262 21.70 20.30 0.107
HSDPA Subtest3 1880 9400 21.45 20.05 0.101
HSDPA Subtest3 1907.6 9538 21.62 20.22 0.105
HSDPA Subtest4 1852.4 9262 2239 20.99 0.126
HSDPA Subtest4 1880 9400 22.10 20.70 0.117
HSDPA Subtest4 1907.6 9538 2224 20.84 0.121
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SRTC

S, o Tobin) i No.: SRTC2021-9004(F)-21121702(B)
EF AR R N FCC ID: SRQ-ZTE8045
Mode frg;ljgﬁ::y Channel No. Coggxgted EI?(I;’éIi:I;QP ERT\;\IIE)IRP
(MHz) (dBm)
HSUPA Subtest1 1852.4 9262 22.79 21.39 0.138
HSUPA Subtest1 1880 9400 22.53 21.13 0.130
HSUPA Subtest1 1907.6 9538 22.65 21.25 0.133
HSUPA Subtest2 1852.4 9262 22.78 21.38 0.137
HSUPA Subtest2 1880 9400 22.54 21.14 0.130
HSUPA Subtest2 1907.6 9538 22.66 21.26 0.134
HSUPA Subtest3 1852.4 9262 22.77 21.37 0.137
HSUPA Subtest3 1880 9400 22.54 21.14 0.130
HSUPA Subtest3 1907.6 9538 22.66 21.26 0.134
HSUPA Subtest4 1852.4 9262 22.77 21.37 0.137
HSUPA Subtest4 1880 9400 22.55 21.15 0.130
HSUPA Subtest4 1907.6 9538 22.68 21.28 0.134
HSUPA Subtestb 1852.4 9262 22.77 21.37 0.137
HSUPA Subtest5 1880 9400 22.55 21.15 0.130
HSUPA Subtest5 1907.6 9538 22.67 21.27 0.134
Mode frg;ljgtra\::y Channel No. Coggvldg:ed EI?(I;’éIi:I)?P ER?ﬁ)IRP
(MHz) (dBm)
HSPA+ QPSK 1852.4 9262 22.76 21.36 0.137
HSPA+ QPSK 1880 9400 22.51 21.11 0.129
HSPA+ QPSK 1907.6 9538 22.65 21.25 0.133
HSPA+ 16QAM 1852.4 9262 22.73 21.33 0.136
HSPA+ 16QAM 1880 9400 22.52 2112 0.129
HSPA+ 16QAM 1907.6 9538 22.64 21.24 0.133
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SRTC

S, o Tobin) i No.: SRTC2021-9004(F)-21121702(B)
EF AR R N FCC ID: SRQ-ZTE8045
Mode frgqaljgﬁ::y Channel No. Coggxgted EI?(I;’éIi:I;QP ERT\;\IIE)IRP
(MHz) (dBm)

DC-HSDPA Subtest1 1852.4 9262 22.79 21.39 0.138
DC-HSDPA Subtest1 1880 9400 22.53 21.13 0.130
DC-HSDPA Subtest1 1907.6 9538 22.66 21.26 0.134
DC-HSDPA Subtest2 1852.4 9262 22.77 21.37 0.137
DC-HSDPA Subtest2 1880 9400 22.53 21.13 0.130
DC-HSDPA Subtest2 1907.6 9538 22.66 21.26 0.134
DC-HSDPA Subtest3 1852.4 9262 22.76 21.36 0.137
DC-HSDPA Subtest3 1880 9400 22.53 21.13 0.130
DC-HSDPA Subtest3 1907.6 9538 22.66 21.26 0.134
DC-HSDPA Subtest4 1852.4 9262 22.77 21.37 0.137
DC-HSDPA Subtest4 1880 9400 22.53 21.13 0.130
DC-HSDPA Subtest4 1907.6 9538 22.67 21.27 0.134
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

WCDMA band IV

1. RF Power Output

Mode Carrle(r'\;rl_(ieg)uency Channel No. RF P?\glg:n ())utput
Release 99 RMC,12.2kbps 1712.4 1312 22.83
Release 99 RMC,12.2kbps 1732.6 1412 22.79
Release 99 RMC,12.2kbps 1752.6 1513 22.81

Mode Carrle(r'\;rl_(ieg)uency Channel No. RF P?\glg:n ())utput
HSDPA Subtest1 1712.4 1312 22.66
HSDPA Subtest1 1732.6 1412 22.41
HSDPA Subtest1 1752.6 1513 22.23
HSDPA Subtest2 1712.4 1312 22.69
HSDPA Subtest2 1732.6 1412 22.42
HSDPA Subtest2 1752.6 1513 22.25
HSDPA Subtest3 1712.4 1312 22.69
HSDPA Subtest3 1732.6 1412 22.45
HSDPA Subtest3 1752.6 1513 22.26
HSDPA Subtest4 1712.4 1312 22.73
HSDPA Subtest4 1732.6 1412 22.45
HSDPA Subtest4 1752.6 1513 22.28

Mode Carrle(r;vll‘r:;])uency Channel No. RF Po(\évg:n ()3utput
HSUPA Subtest1 1712.4 1312 22.65
HSUPA Subtest1 1732.6 1412 22.37
HSUPA Subtest1 1752.6 1513 22.18
HSUPA Subtest2 1712.4 1312 22.66
HSUPA Subtest2 1732.6 1412 22.38
HSUPA Subtest2 1752.6 1513 22.20
HSUPA Subtest3 1712.4 1312 22.68
HSUPA Subtest3 1732.6 1412 22.38
HSUPA Subtest3 1752.6 1513 22.20
HSUPA Subtest4 1712.4 1312 22.67
HSUPA Subtest4 1732.6 1412 22.39
HSUPA Subtest4 1752.6 1513 22.21
HSUPA Subtest5 1712.4 1312 22.68
HSUPA Subtest5 1732.6 1412 22.38
HSUPA Subtest5 1752.6 1513 22.21

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

Page number: 38 of 79

V3.0.0




SRTC

o o e T )

EF AR AR A

No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

Mode Carrle(tivll‘ﬁg)uency Channel No. RF Pc(»\(/jvl?e’rrn ?utput
HSPA+ QPSK 1712.4 1312 22.66
HSPA+ QPSK 1732.6 1412 22.39
HSPA+ QPSK 1752.6 1513 22.21
HSPA+ 16QAM 1712.4 1312 22.68
HSPA+ 16QAM 1732.6 1412 22.4
HSPA+ 16QAM 1752.6 1513 22.21
Mode Carrle(t;vll‘ﬁg)uency Channel No. RF Pc(»\(/jvgrrn ?utput
DC-HSDPA Subtest1 1712.4 1312 22.64
DC-HSDPA Subtest1 1732.6 1412 22.39
DC-HSDPA Subtest1 1752.6 1513 22.22
DC-HSDPA Subtest2 1712.4 1312 22.65
DC-HSDPA Subtest2 1732.6 1412 22.40
DC-HSDPA Subtest2 1752.6 1513 22.22
DC-HSDPA Subtest3 17124 1312 22.67
DC-HSDPA Subtest3 1732.6 1412 22.40
DC-HSDPA Subtest3 1752.6 1513 22.22
DC-HSDPA Subtest4 17124 1312 22.68
DC-HSDPA Subtest4 1732.6 1412 22.41
DC-HSDPA Subtest4 1752.6 1513 22.23
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

2. Occupied Bandwidth

WCDMA band IV

Carrier ; 0
Mode frequency Channel No. BandW|dtr(1l\2L€ZJ§)/o o
(MHz)
Release 99 1712.4 1312 417
Release 99 1732.6 1412 414
Release 99 1752.6 1513 412
Carrier ; 0
Mode frequency Channel No. BandW|dtr(1l\2L€ZJ§)/o o
(MHz)
HSDPA 1712.4 1312 417
HSDPA 1732.6 1412 4.15
HSDPA 1752.6 1513 414
Carrier ; 0
Mode frequency Channel No. BandW|dtr(1l\2L€ZJ§)/o o
(MHz)
HSUPA 1712.4 1312 417
HSUPA 1732.6 1412 4.18
HSUPA 1752.6 1513 417
Carrier ; 0
Mode frequency Channel No. Bandmdtfgﬁ:‘_gm oner
(MHz)
HSPA+ 1712.4 1312 4.15
HSPA+ 1732.6 1412 4.2
HSPA+ 1752.6 1513 414
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

WCDMA band IV
Test Mode: Release 99

[ spectrum koo [ spectrum koo
Ref Lovel 5.5 dhm  OFs#t 1555 oI = RBW 50 FHE Ref Lovel 5.5 dhm  OFs#t 1555 oI = RBW 50 FHE
I At s0dk SWT  37.0us = VBW 200 kHz  Mode Autc FFT I At s0dk SWT  37.0us = VBW 200 kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1P% Max @ 1P% Max
CIE] w063 dam CIE] w075 dam
40 1. 7076700 GHz 40 1. 7274000 GHz
Occ Bw 4. 167872648 MHz Occ Bw 4. 138929088 MHz
a0 a0
20 20
0 i 10
e gorpmiag o el | ry JAA s el et e e
o 7 w o o |
P / \
4 1
-10 g ; -10 dBm—t- : .
|| | | |
20 i |I 20 db 1 L
II | r |
<30 <30
J\’ “'. - 7 T
! P i AN iy 1 b N o [Py
v AP AR i T
<50 <50
CF 1,.7124 c:'u 691 E‘ E=ﬂ 10.0 MHz | CF 1,7324 c:'u 691 E‘ E=ﬂ 10.0 MHz |
[ spectrum koo
Ref Lovel 5.5 dhm  OFs#t 1555 oI = RBW 50 FHE
I At s0dk SWT  37.0us = VBW 200 kHz  Mode Autc FFT
SGL Count 100/100
@ 1P% Max
Mif1] 42 .58 dBm|
40 1. 7476000 GHz
Occ Bw 4. 124457308 MHz
a0
20
10
| gr e A b et Aol A
o 3 -
| LY
o A
-10 dim— 4 \l
|I 1
20 dp +
|' \
| |
<30
| "
) |.|\
mf
WPRENNNPLE Y. PN
<50
CF 1,.7526 c:'u 691 E‘ E=ﬂ 10.0 MHz |
[ spectrum koo [ spectrum koo
Ref Lovel 5.5 dhm  OFs#t 1555 oI = RBW 50 FHE Ref Lovel 5.5 dhm  OFs#t 1555 oI = RBW 50 FHE
I At s0dk SWT  37.0us = VBW 200 kHz  Mode Autc FFT I At s0dk SWT  37.0us = VBW 200 kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1P% Max @ 1P% Max
Mif1] 31.98 dim| Mif1] a7.48 dam|
40 1. 7076700 GHz 40 1. 7274000 GHz
Occ Bw 4. 167872648 MHz Occ Bw 4. 153400868 MHz
a0 a0
20 20
s o SBAL B shnf i A A R d 4 ) ¥
j l"\ .'r{‘r i
o + o -
In" I\I \
/ \
-10 dibm— 1 —— -10 dibm— . I'I
{ \ { |
20 dp i | 20 i
| A |
i hool [ ) " . 2] ¥
¥ ey e T e A T 2 W W ™, A s
e ~ s i) ST
A "-_;3'\3(‘ T Loy
<50 50
CF 1,.7124 c:'u 691 E‘ E=ﬂ 10.0 MHz | CF 1,7324 c:'u

691 pis

Span 10.0 Mz

Channel 1312

Channel 1412
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

[ spectrum koo
Ref Lovel 4555 dbm  Offset 15.55 0O = ROW 50 kH:
e At 40dB SWT  37.0 45 @ VBW 200 kkz  Mode auto FFT
SGL Count 100/100
(@17 Max
ML) 3560 dBm|
40 1.7476000 GHz
Oce Bu +.138979088 MHz
30
20
10 - PN Pl s
w l
o .'I Y
{ 1
-10 dibm—r- — LS
| \
20 | !
[ |
apr e o NPT
UGS WLl b Wl
=50
SF 17526 GHz 591 pis Spon 10,0 Mz |
[ spectrum koo [ spectrum koo
Ref Lovel 4555 dbm  Offset 15.55 0O = ROW 50 kH: Ref Lovel 4555 dbm  Offset 15.55 0O = ROW 50 kH:
fe At 40dE SWT  37.0u5 = VBW 200 khiz  Mode Autc FFT fe At 40dB SWT  37.0 45 @ VBW 200 kkz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@17 Max (@17 Max
ML) 32.07 dBm| ML) 36,53 dBm|
40 1.7076700 GHz 40 1.7274000 GHz
Oce Bu 4. IGTBT 2648 MHz Oce Bu 1. 182344428 MHz
30 30
20 20
10 BN T0 8 ST S sy TV 55 — LAPPW, 190y L) M,
£ yE 1A -
W 3
o 2 \ a o b
i 5 \
/ |l \
-10 dibm— —- Y -10 dbm—t- z
20 ! ll' -20 dis H
| | | |
-5 e e (X e a g " Ve — IJ\.“-\i l-q_. A .
P, YAV, PN TR T T e J Ny
T Y s e A
AL e ¥ e
L ! 1, Ay
=50 50
SF17123 Gz 591 pis Spon 10,0 Mz | SF 17323 GHz 591 pis Spon 10,0 Mz |

Channel

1312

Channel 1412

Spectrum

&)

Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr
b At 40 dE  SWT 3705 @ VBW 200 bz
SGL Count 100/100

Mode Auto FFT

[@ 17 M

mif1] 86.53 dam|

17476000 GHz

O Bu 2. 16TBT 2648 MHzZ

-10 dim—t-

20 dp {

-0 A
e o AWV
SIS S P

~40

S A ]

50

CF 1,7526 CHZ
—_—

691 pis

Span 10.0 Mz

Channel

1513

Test Mode: HSPA+
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No.: SRTC2021-9004(F)-21121702(B)
[k eVt e L L

[ spectrum i - [ spectrum -
Ref Lovel 45.55 dbm  Offset 15,55 6) = ROW 50 bHo Ref Lovel 45.55 dbm  Offset 15,55 6) = ROW 50 bHo
b att 40dE SWT  37.0us & VBW 200 kkiz  Mode Autc FFT b att 40dB SWT  37.0us = VBW 200 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
I.]W Max @ 1P% Max
Mif1] 33,05 dBm| Mif1] a6.56 dBm|
40 1. 7076700 GHz 40 1. 7274000 GHz
Oec Bw 4. 153400868 MHz Oec Bw 4. 196816708 MHz
3o 30 din
20 20
p P aAmd 1, s 4
10 A, e v A admi, . 10 el baon b gy L 2 -
id A ¥ x
s 1 1
L T v b \
| '|| / 1
-10 dim- r - 14 - . -10 dim—t- .. f - 14 i t
| \ \
-20 db i ! -20 [ !
] | | l
L |
-t e il Al CIL - - - A Lot
IR L vy Py T P ¢  FT N L ™
T b o J.'\f. At st
~40 40 2
<50 <50
CF 1.7124 C:) 691 E‘ E:ﬂﬂ 10.0 MHz | CF 1,7324 C:) 691 E‘ E:ﬂﬂ 10.0 MHz |

Channel 1312

[ spectrum i -
Ref Lavel 45.55 dbm  ONset 15.55 6 = RDW 50 bHE
o A 40di SWT  37.0us @ VBW 200 kW2 Mode Auto FFT
SGL Count 100/100
@ 1P% Max
Mif1] a5 .86 dim|
40 1. 7576000 GHz
Occ Bw 4. 138929088 MHz
a0
20
L e Jond =1
0 Pt
d s L &
A \
i Y
/ \
-10 dbm—- — . 4 i
| |
20 IJ \
|
| Lo\
-30 dBn e Ll iy h
oy oy e il vt
~40
<50
CF 1,.7526 G:) 691 E‘ E:ﬂﬂ 10.0 MHz |

Channel 1513
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

3. Emission Bandwidth

WCDMA band IV

Carrier :
Mode frequency Channel No. SRR (ol\m;”-_l226)dBc o
(MHz)
Release 99 1712.4 1312 4.62
Release 99 1732.6 1412 4.65
Release 99 1752.6 1513 4.65
Carrier :
Mode frequency Channel No. SRR (OI\;;_?ZG)dBC o
(MHz)
HSDPA 1712.4 1312 4.65
HSDPA 1732.6 1412 4.65
HSDPA 1752.6 1513 4.66
Carrier :
Mode frequency Channel No. SRR (OI\;;_?ZG)dBC o
(MHz)
HSUPA 1712.4 1312 4.63
HSUPA 1732.6 1412 4.63
HSUPA 1752.6 1513 4.67
Carrier :
Mode frequency Channel No. EEEITel) (ol\l;”-_|226;dBc e
(MHz)
HSPA+ 1712.4 1312 4.62
HSPA+ 1732.6 1412 4.63
HSPA+ 1752.6 1513 4.60
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

WCDMA band IV
Test Mode: Release 99

[ spectrum koo [ spectrum koo
Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT f= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
S5L Count 100/100 S5L Count 100/100
[ 1F: Max [ 1F: Max
SR w3 i SR i
b . 0 GHel b L731 2
i 26.00 o) i 26, )
= 4.6 16000000 M| 0 By 4645000000 MHz|
. . Q factor a7z
10 - 7
PPV PN ¥ VEp S 1 A p.\,.\‘_,..nl.w_rw“.;u_‘,a._\... Vi
) N o y '-1_[
f /
J Lt 1
-10 dB 7 \- -10 db :
: e T
20 d T T 20 d I"l S‘
-30 dF .JI 4 30 df | ll'
40 Sevoeneyh (F L'»' el i A A
E i . A . 5 —
50 dn 50 dn
©F 17124 GHz 691 pts Span 10,0 Mz ©F 1,7324 GHz 691 pts Span 10,0 Mz
Marker Marker
Typo | Raf | Tre | |__Function | Function Result | Typo | Raf | Tre | Stimubus |___mespanse | Function | Function Result |
M1 | 1 8,94 dim | ndi down | 4.616 MHz M1 | i 1.731575 8.05 dim | ndi down | 4.645 MHz
LY I V1 -16.58 dém | 8 | 26.00 d8 LY I V1 1.730273 ~18.74 dom | 8 | 26.00 d8
| 12 1 1714715 Gz -16.43 dem q factar a7l || | 12 1 1.734918 GHz -17.80 dem q factar ar2.7 ||
[ spectrum koo
Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
S5L Count 100/100
[ 1F: Max
e Ml q
i 26.00 o)
= 000000 MHz
a7y
20
10 L
PENINP NI Cres Ay e
0
\
10 dn _II}. L
20 - .
| |
30 i = 5
i A a \’\ =
3, Al i) L s I e e
50 di
©F 1.7526 GHz 691 pts Span 10,0 Mz
Marker
Type | Rof | Tre | |__Function | Function Result |
Mi [ 1 6.61 dbm | ndb down | 2,645 Mnz
LY I V1 -17.64 dém | 8 | 26.00 d8
| 12 1 -17.46 dem q factar 3774
[ spectrum koo [ spectrum koo
Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT f= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
S5L Count 100/100 S5L Count 100/100
[ 1F: ax [ 1F: ax
CHE] FERTT ] i
b L.7131530 GHz] b 1 2
i 26.00 0B i 26, )
= By SUOO000 MHz| 0 By 4645000000 M|
- i a6, - 9 factur a7:.2]
A PELE T e bttt al E
10 e v 10 -
A \ i “,
o b o 1
: \ B \
- i \ - %
] 1 { |
20 d T 20 dl
| 1
i n J Lt o -[ L
ﬁ\:—m-\ At T g P o Y Tl v =
l e = B i ™ ptne ol
40 dim o it S b
50 dn 50 dn
©F 17124 GHz 691 pts Span 10,0 Mz ©F 1,7324 GHz 691 pts Span 10,0 Mz
Marker Marker
Typn | Raf | Trc | Response | Function | Function Result | Typn | Raf | Trc | Stimulus | __Response | Function | Function Result |
Wi | 1 13,99 dbm | ndb down | 2,645 Mnz Wi |1 1.733514 14.02 dbm | ndB down | 2,645 Mnz
LY I V1 ~11,23 dém | 8 | 26.00 d8 LY I V1 1.730273 -11.81 dém | 8 | 26.00 d8
| 12 1 1.71473 GHz -12.43 dem q factar aees || T2 1 1.734918 GHz -10.54 dem q factar 373z ||

Channel 1312

Channel 1412
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

[ spectrum koo
Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100/100
[ 1F: Max
CITEY] 15,52 diim|
w0 17540010 GHz
i 26.00
= By 4660000000 SHz
. Q factor a76.4
. Al
3 [ e
%
o J[ -
T )
s { :
.|{ 1
di \
20 T -
| Lol
TA" oA
50 di
©F 1.7526 GHz 601 pits Span 10,0 Mz
Marker
Type | Rof | Tre | |__Function | Function Result |
M1 | i 13,52 dim | ndi down | 4,66 MHz
Ta | 1 -12,.21 dbm | 8 | 26.00 d8
T2 1 -11.51 dem g factar 3764 ||

Channel 1513

Test Mode: HSUPA

[ spectrum koo [ spectrum koo
Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT f= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[ 1F: Max [ 1F: Max
CITEY] CITEY] 500
° 1 ° 17316330
i i
= By 4.6 1000000 SHz| 0 B 4,63 1000000 M|
I q factor a69.4) - - Q factor a7:.4)
T
A L e r— e A Nonn oo S\ e
10 10 - v
il ] P T
o o * o
i | ¥ i
ks f E: \
di | \ di
20 20
| [ | T
| LAl al 1
N L vy e AT TR P g T oy
|t v ) e
=40 i aphene LA e
50 di
601 pits Span 10,0 Mz ©F 1.7324 Gz 601 pits Span 10,0 Mz
Marker
Rosponse Function Function Result Type | Rof | Tre | |__Function | Function Result |
15,34 dBm | ndb dawn | eI e M | 1 15.99 dimm | ndb down | T531 e
-11.84 dbm | 8 | 26.00 d8 T | 1 -11.10 dém | 8 | 26.00 dB
-10.58 dem g factar aeee || T2 1 -5.63 dem g factar 3735 ||

Channel 1312

Channel 1412

[ spectrum koo
Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
S5L Count 100/100
[ 1F: Max
CITEY] 250 aim|
° 17513990 ¢
i 26.00
= By 4.674000000 MHz
I E Q factor a74.7
& ek ; e
o J1 \
f
J )
10 di 4 -
] :
', )
-30 e o
TS el FPTY ST
-40 din
50 di
©F 1.7526 GHz 601 pits Span 10,0 MHz
Marker
Typn | Ref | Trc Stimulus Rosponse Function Function Result
Wi | 1 12.50 dbm b down | 74 Mz
T | 1 14,28 diem | s | 26.00 dB
12 1 -15.05 dem g factar a7 ||

Channel 1513

Test Mode: HSPA+
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

[ spectrum koo [ spectrum koo
Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT f= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[ 1F: Max [ 1F: Max
CITEY] CITEY] FERTRTIT
° ° L73365590 GHz]
i i 26.00 0B
= By 4616000000 MHz 0 B 4,63 1000000 M|
. 1 Q factor 170.7 . Qfactor 1744
K n 4 o ol
i o ety eopn 10 o -
Lk r b
o T o T
s | 1
.10 B .10 B i :
/ f 1
20 d | + 20 d + II
| I |
J T st il | r
SabLvSs v - e -30 i g o T
A Agiponbp e ar e
-0 dim g e e
50 di 50 di
©F 1.7124 Gz 601 pits Span 10,0 Mz ©F 1.7324 Gz 601 pits Span 10,0 Mz
Marker Marker
Typo | Rat | Tre Stimulus Response Function Function Result Typo | Rat | Tre Stimubus Rasponse Function Function Result
Wi |1 1711517 Gnz | 14,92 dim | _ndb down <516 Mz Wi | 1 1.733659 GHz | 13.64 dim | ndB down 631 Wz
T | 1 1.710085 Gz | -11,54 dbm | 8 | 26.00 4B T | 1 1.730287 GHz | -12.22 dim | s | 26,00 d8
T2 1 1.714701 Gz -10.64 dem g factar aro.7 || 12 1 1.734918 GHz -12.09 dem g factar 374.4
[ spectrum koo
Ref Lovel 45.55 dbm  Offset 15.55 db & RBW 50 kWr
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100/100
[ 1F: Max
CITEY] T6.02 diim|
° L7516450 GHz]
i 6.00 i)
= By +.602000000 MHz
N il Q factor 10,6
i
i A T US|
0 e
i
-10 db
]
20 di |
| |
a.l e
30 o A .
i Y et atird B P FOL
40 dibn
50 dn
©F 1.7526 GHz 601 pits Span 10,0 Mz
Marker
Typo | Rat | Tre Stimulus Rasponse Function Function Result
M | 1 16.02 dim | ndb down 602 iE
T | 1 | ~11.30 dim | s | 26.00 d8
T2 1 1.754887 Gz -5.54 dem g factar 3806 ||

Channel 1513
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No.: SRTC2021-9004(F)-21121702(B)
[k eVt e L L FCC ID: SRQ-ZTE8045

4. Spurious Emissions at antenna terminal
WCDMA band IV

Test Mode: Release 99

rH|u-:'Ir\|u|| [@ rH|u-:'Ir\|u|| T [@
Ref Loavel 0.00 obm Offset 1555 dib = RBW 100 kHz Ref Lovel 10.00 dibm Offset 1555 db & RBW 1 Meiz

o Att 20 dB = SWT 100 ms & VBW 300 kHz  Mode Auto Sweep f ALt 35 di = BWT 100 ms & VBW 3 MMz  Mode Auto Sweep

SGL Count 20/20 SGL Count 20/20
I.]N Max I.]N Max

-10 di I 20 dismr

01 -13.000 dier

<20 10

<30 a

-40 10

=100

50 20

etk T i " A bt bl g i a0 hike e cituti O e b P A s et Agt A
70 dibm 40 dibm

-80 -50

-0 &0
Btart 30.0 MHz 691 Eﬁ &E 1.0 GHz HBtart 1.0 GHz 691 Eﬁ 13 u= 20.0 GHz

n
Channel 1312 30MHz~1GHz(dBm) Channel 1312 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.
Test Mode: HSDPA

[ spectrum - [ spectrum T -
Ref Lavel 0.00 cbm  Offset 15.55 db & RBW 100 kM2 Ref Lovel 30,00 dbm  Offset 1555 di & RBW 1 Meiz
fe At 2008 @ SWT 100 ms @ VBW 300 kHz  Mode Auto Sweep be At I5dB @ SWT  100ms = VBW 3 MMz Mode Auto Sweep
SGL Count 20/20 SGL Count 20/20
| [[® 17 wax
-101 dl I 20 dem
o1 -13.000 deer
20 10
.30 o
40 -10
Ahem
<50 20
i TR PR W) LW RPN e e PO Dacnst il v IRt et TA Ty Ve VA PO
Ligaiipl " Al e, SR S PR L L T & 410, e E . PRI S ETVC S T W s
70 dim -0 dim
-80 dt -50
A0 &0
Btort 30.0 MHz 591 pis Stop 10 Gz Stort Lo GHz 591 pis Stop 20.0 GHiz

Channel 1312 30MHz~1GHz(dBm) Channel 1312 1GHz~20GHz(dBm)
Note: The signal beyond the limit is the signal transmitted by EUT.

Test Mode: HSUPA

[ spectrum [@ [ spectrum T [@
Ref Laval 0.00 5im  Offsel 15 55 0 = RBW 100 171 Fof Lawved 30.00 Gim  Gffeet 1555 00 = FBW 10

b 20dB @ SWT 100 ms = VBW 300 kHz Mode Auto Sweep b At I5 0B BWT 100 ms w VBW 3 Mz Mode Auto Sweep

SGL Count 20/30 SGL Count 20/30
I.]N Max I.]N Max

-10 d I 20 dismr

01 -13.000 dier

<20 10

30 o

-40 =10

) dier

=0 20

ok " | PRTERRIRY [IFT0N RIPRT I TTVRIS S Tr ey 1 ey Y P T i \;V.‘_ P PO LS LY, a0 LWL
70 dbe -0 dim

a0 0

[0 &0
Start 30.0 MHz 691 Eﬁ &E 1.0 GHz Htart 1.0 H:' 691 Eﬁ Bt D= 20.0 GHz

Channel 1312 30MHz~1GHz(dBm) Channel 1312 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

5. Band Edges Compliance
WCDMA band IV
Test Mode: Release 99

[ spectrum ] koo [ spectrum ] koo
Ref Lavel 20.00 dbm  OFset 1555 00 & RBW 100 bHE Ref Lavel 20.00 dbm  OFset 1555 00 & RBW 100 bHE
o A 30 di = SWT Smi e VAW 300 kHz  Made Auto FFT e A 30 di = SWT Smi e VAW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1hv AvgPwr [@ 1w AvgPwr
Mif1] 2663 dBm| Mif1] -26. 74 dBm|
1.7100000 GHz 1. 7550000 GHz
10 d 10 d
e T e T e e
i P \ i N
7 1y " Y
/ \ / \
-10 ; -1 ;
f \ T l
/ \ ; \
20 T olu
\ e
-30 % -;u
= / -
5 P [ e i o
| 500 50 = —
80 d8 80 d8
<70 <70
CF 1,71 GHz 691 E‘ E=ﬂ 10.0 MHz | CF 1,755 GHz

691 pis Span 10.0 Mz |

Channel 1312

Channel 1513

Test Mode: HSDPA

[ spectrum ] o [ spectrum ] o
Ref Lovel 20.00 dbm  OMset 1555 a0 = RBW 100 bH: Ref Lovel 20.00 dbm  OMset 1555 a0 = RBW 100 bH:
f att 30 db = SWT Sms @ VBW 300 kM Mode Auto FFT b At 30 db = SWT Sms @ VBW 300 kM Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@157 Avgrwr (@ 1hv Avgrwr
Ml 2660 dBm Ml 26,74 dBm
LFA00000 GHz] 17550000 GHz]
10d 10d
0 q — S
I A f \
104 1 fan. L
¥ 1
[ \ f u
20 d | i -2 b
] | |
| |
0 4o
=] ] } X
-an == R et -0 = = —
50 0 -
60 60
70 70
CF 1,71 GHz 591 pis Spon 10,0 Mz CF 1,755 GHz 591 pis Spon 10,0 Mz

Channel 1312

Channel 1513

Test Mode: HSUPA

@12y avgPwr

[ spectrum ] o [ spectrum ] o
Ref Level 20.00 dbm Offset 1555 db & RBW 100 kM2 Ref Level 20.00 dbm Offset 1555 db & RBW 100 kM2

p= At 30 dit = SWT Sms & VBW 300 kHz Mode Auto FFT f= Att 30 dit = SWT Sms & VBW 300 kHz Mode Auto FFT
SGL Count 100/100

SGL Count 100/100

@14y AvgPwr
Mifr] 2662 dBm| Mifr] 2674 dBm|
17000000 GHz 17550000 GHz
10 di 10 di
[ - 0 ~
{ b f )
f \ \
1 8 Y o \
¥ 1
[ \ f u
20 di f t -2 b
) | |
| |
30 <30
-an == R et -0 = = —
B =0 o
60 60
70 <70
CF 1,71 GHz 691 Eﬁ E:ﬂ 10.0 MHz CF 1,755 GHz 691 Eﬁ E:ﬂ 10.0 MHz

Channel 1312

Channel 1513

Test Mode: HSPA+
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[k eVt e L L

[ spectrum - [ spectrum -
Ref Lovel 20.00 dbm  Offset 1555 db & RBW 100 kM2 Ref Lovel 20.00 dbm  Offset 1555 db & RBW 100 kM2
fe At 30 dB = BWT Sms e VBW 300 kHz  Mode auto FET o At 30 di - BWT Sms @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100,100
| T @14y AvgPwr
ML) 26.63 dBm| ML) 26,74 dBm|
1.7100000 GHz 1.7550000 GHz
10 dism 10 dism
P I RO R A—t——
o dBm: - L}
X /
- / A / \
T { N
\ | 1
20 / ! 2p )
| | k-
1
30 N #U
40 =i e — 50 = —~
BTl -50 dibn -——fe——
40 b 40 b
70 70
CF 1,71 GHz 591 pts Span 100 Wiz | (R IIT 591 pts Span 100 Wiz |

Channel 1312 Channel 1513
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

6. Frequency Stability
WCDMA band IV

Mode Temperatur Test Result (ppm)@NV
e(*C) Channel 1312 Channel 1412 Channel 1513
Release 99 -20 0.000 0.001 0.002
Release 99 -10 0.005 0.001 0.004
Release 99 0 0.000 0.000 0.001
Release 99 +10 -0.001 -0.002 0.004
Release 99 +30 0.000 0.000 0.004
Release 99 +40 -0.002 0.001 0.001
Release 99 +55 0.000 -0.001 0.002
Test Result (ppm)@NT
Mode Voltage
Channel 1312 Channel 1412 Channel 1513
Release 99 LV 0.000 -0.001 0.002
Release 99 HV -0.002 0.000 0.002
Vode Temperatur Test Result (ppm)@NV
e(*C) Channel 1312 Channel 1412 Channel 1513
HSDPA -20 -0.002 -0.016 0.002
HSDPA -10 -0.001 -0.053 0.003
HSDPA 0 0.000 -0.035 0.004
HSDPA +10 -0.001 -0.055 0.000
HSDPA +30 0.000 -0.054 0.003
HSDPA +40 -0.003 -0.002 0.003
HSDPA +55 0.000 -0.010 0.000
Test Result (ppm)@NT
Mode Voltage
Channel 1312 Channel 1412 Channel 1513
HSDPA LV -0.001 -0.022 0.001
HSDPA HV 0.005 -0.011 0.001
Vode Temperatur Test Result (ppm)@NV
e(*C) Channel 1312 Channel 1412 Channel 1513
HSUPA -20 0.001 0.038 -0.001
HSUPA -10 0.002 -0.004 -0.001
HSUPA 0 0.003 -0.001 0.001
HSUPA +10 0.002 -0.003 -0.002
HSUPA +30 0.001 -0.001 -0.002
HSUPA +40 0.002 0.056 -0.001
HSUPA +55 0.003 0.043 0.001
Test Result (ppm)@NT
Mode Voltage
Channel 1312 Channel 1412 Channel 1513
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HSUPA LV

No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

0.004

0.038 0.003

HSUPA HV 0.000

0.048

-0.001

7. Peak-Average Ratio
WCDMA band IV

Test Mode: Release 99

1
Er 17124 GHz

[ Spectrum (5 [Spectrum (-
Ref Lavel 30.00 dibm  Offset 1555 @8 Ref Lavel 30.00 dibm  Offset 1555 @8
Att 0dE AQT  Loms @ RBW 5 Mz Att 0dE AQT  Loms @ RBW 5 Mz
SGL Count 30/30 SGL Count 30/30
| e - s -
=S Ve
Bitrrere e herssiives P p— -
X N\
a0 - a0 -
5 \
1 ; 1E -
| ¥
'| i
P i o
i 1
1E [ || 1E [

1
Anan Pwr + 20.00 dB Er 17324 GHz Aman Per + 20.00 08
v Function Samplos: 100000 v Function Samplos: 100000
Mean |  Peak |  crest | 10%e | 19 | 0a% | o010 | Mean |  Peak |  crest | 10%e | 19 | o.a% | o010 |
Traco 1 [ 2215 cem | Gt 64 dém 3.49 08 162 ca .78 dB 3.22 dB 3.36 dB Traco 1 [ 2719 cem | o568 deém 3.49 08 162 ca .78 dB 3.22 dB 3.42 dB
Spectrum S
Ref Lavel 30.00 dibm  Offset 1555 @8
Ate I0de  AQT L6 ms & RBW 5 MHz
SGL Count 30,30
| . -
Ol -
00 T
1
1€ 1
|
T
|
1E-04~ "
i
} |
1E [ T
1
Er 1.7526 GHz Aman Per + 20.00 08
v Function Samplos: 100000
Moan |  Peok | Crest |  10% | 1% | oase | o.oi |
Traco 1 [ 2714 cém | G567 dém 3.53 08 1.57 da 275 dB 3.19 dB 3.42 dB

Channel 1513

Test Mode: HSDPA

Spectrum a Spectrum o
Ref Lavel 30.00 dibm  Offset 1555 @8 Ref Lavel 30.00 dibm  Offset 1555 @8
Ate I0de  AQT L6 ms & RBW 5 MHz Ate I0de  AQT L6 ms & RBW 5 MHz
SGL Count 30,30 SGL Count 30,30
| IS I[#755 cirw
S =
0.1 R 0.1 e
X i\
I |
| |
00 1 00 t
| 0
' '1
1E 1E 1
l A
\ 2
1E-Ddmrrreets N 1E-04- L}
1 \
| | {
1E [ 1E [ I|
1 1 |
Er 17124 GHz Aman Per + 20.00 08 Er 17324 GHz Aman Per + 20.00 08
v Function Samplos: 100000 v Function Samplos: 100000
Mean |  Peak | crest | 1% | 19 | _0ua% | o010 | Mean |  Peak |  crest | 10%e | 19 | ©B.a% | o010 |
Traco 1 [ 22.08 cem | 2599 dém 3.91 08 .99 o2 3.39 dB 357 dB 3.77 dB Traco 1 [ 7181 cem | o664 dém 5.03 08 3.01 68 35108 3.74 dB 4.67 di

Channel 1412
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

'..\I:, e |
Y
00 %
|
|
v
1E-04 A T
|
1E 1

1
EF 1. 7526 GH: Moan Pwer + 20,00 dB
¥ Function Bamples: 100000
l Mean | Peak | crest | 0% | 1% | ©8.a% | o010 |
Trace 1 21.54 dam 26.57 daém 5.0+ o8 2.99 a3 2,42 dB 3.59 dB .67 dB
bl -
Channel 1513
Test Mode: HSUPA
[ spectrum - [ spectrum -
Ref Loval 30.00 dbm _ Ofst 1555 o8 Ref Loval 30.00 dbm _ Ofst 1555 o8
At 30 a8 AQT L& ms & RBW 5 MH: e L& ms & RBW 5 MH:
SGL Count 30,30
| T — e
a1 i . -
i
\
00 + 00 T
T ¥
1
| 1.
\ d
4 Il
1E-04 ]| 1E-04 oy
i
¥ I
1E

T 1E +
Er 1.7124 GHz

1
Muan P + 20,00 di Er 17324 GHz Mman Py + 20.00 di
v Function Samplos: 100000 v Function Samplos: 100000
Mean |  Peak |  crest | 1% | 19 |__0a% | o.019 Mean |  Peak |  crest | 10%e | 19 | ©B.a% | o010 |
Traco 1 [ 2.09 cem | o678 dém .69 08 .99 o2 339 dB 3.57 a8 455 di Traco ) [ 2180 csm | 2664 dem .85 o8 3.01 68 35108 3.71d8 4.20 di
L - L ik | -
Spectrum -
Ref Level 30.00 dibm  Offset 15.55 @8
Ate aode  AQT L6 ms & RBW 5 MHz
SGL Count 30,30

0.1 - —]
‘I
oo T
\
|
1E-04 .
|
1E
1

Er 1.7526 GHE

Muan P + 20.00 dB
v Function Bamplas: 100000
Moan |  Peok | Crest |  10% | 1% | oase | eoim |
Trace 1 [ 71.54 cam | 6 46 dim 492 08 .99 o8 542 o8 3.62 d8 472 dB
L (]
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

8. Effective Radiated Power and Effective Isotropic Radiated Power

WCDMA band IV

Mode froauency | ChamneiNo. |  Fower | ERPERP | ERPIERP
(MHz) (dBm)
Release 99 RMC’F:SZ'Zkb 1712.4 1312 2283 21.43 0.139
Release 99 RMC’;SZ'Zkb 1732.6 1412 22.79 21.39 0.138
Release 99 RMC;SZ'Zkb 1752.6 1513 22 81 21.41 0.138
Mode froauency | ChamneiNo. |  Fower | ERPEIRP | ERPIERP
(MHz) (dBm)
HSDPA Subtest1 1712.4 1312 2266 21.26 0.134
HSDPA Subtest1 1732.6 1412 2241 21.01 0.126
HSDPA Subtest1 1752.6 1513 2223 20.83 0.121
HSDPA Subtest2 1712.4 1312 2269 21.29 0.135
HSDPA Subtest2 1732.6 1412 22.42 21.02 0.126
HSDPA Subtest2 1752.6 1513 2225 20.85 0.122
HSDPA Subtest3 1712.4 1312 2269 21.29 0.135
HSDPA Subtest3 1732.6 1412 2245 21.05 0.127
HSDPA Subtest3 1752.6 1513 2226 20.86 0.122
HSDPA Subtest4 1712.4 1312 22.73 21.33 0.136
HSDPA Subtest4 1732.6 1412 2245 21.05 0.127
HSDPA Subtest4 1752.6 1513 22.28 20.88 0.122
Mode frg;ljgtra\::y Channel No. Coggvldg:ed EI?(I:éiI)?P ER?ﬁ)IRP
(MHz) (dBm)
HSUPA Subtest1 1712.4 1312 22,65 21.25 0.133
HSUPA Subtest1 1732.6 1412 2237 20.97 0.125
HSUPA Subtest1 1752.6 1513 22.18 20.78 0.120
HSUPA Subtest2 1712.4 1312 2266 21.26 0.134
HSUPA Subtest? 1732.6 1412 22.38 20.98 0.125
HSUPA Subtest? 1752.6 1513 22.2 20.80 0.120
HSUPA Subtest3 1712.4 1312 22 68 21.28 0.134
HSUPA Subtest3 1732.6 1412 2238 20.98 0.125
HSUPA Subtest3 1752.6 1513 22.2 20.80 0.120
HSUPA Subtest4 1712.4 1312 22 67 21.27 0.134
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HSUPA Subtest4 1732.6 1412 22.39 20.99 0.126
HSUPA Subtest4 1752.6 1513 22.21 20.81 0.121
HSUPA Subtest5 1712.4 1312 22.68 21.28 0.134
HSUPA Subtest5 1732.6 1412 22.38 20.98 0.125
HSUPA Subtest5 1752.6 1513 22.21 20.81 0.121

Mode frg;lzgtra\::y Channel No. Coggvldg:ed EI?(I;’éIi:I;QP ERT\;\IIE)IRP
(MHz) (dBm)
HSPA+ QPSK 1712.4 1312 22.66 21.26 0.134
HSPA+ QPSK 1732.6 1412 22.39 20.99 0.126
HSPA+ QPSK 1752.6 1513 22.21 20.81 0.121
HSPA+ 16QAM 1712.4 1312 22.68 21.28 0.134
HSPA+ 16QAM 1732.6 1412 224 21.00 0.126
HSPA+ 16QAM 1752.6 1513 22.21 20.81 0.121
Mode frg;ljgﬁ::y Channel No. Coggxgted EI?(I;’éIi:I;QP ERT\;\IIE)IRP
(MHz) (dBm)

DC-HSDPA Subtest1 1712.4 1312 22.64 21.24 0.133
DC-HSDPA Subtest1 1732.6 1412 22.39 20.99 0.126
DC-HSDPA Subtest1 1752.6 1513 22.22 20.82 0.121
DC-HSDPA Subtest2 1712.4 1312 22.65 21.25 0.133
DC-HSDPA Subtest2 1732.6 1412 224 21.00 0.126
DC-HSDPA Subtest2 1752.6 1513 22.22 20.82 0.121
DC-HSDPA Subtest3 1712.4 1312 22.67 21.27 0.134
DC-HSDPA Subtest3 1732.6 1412 224 21.00 0.126
DC-HSDPA Subtest3 1752.6 1513 22.22 20.82 0.121
DC-HSDPA Subtest4 1712.4 1312 22.68 21.28 0.134
DC-HSDPA Subtest4 1732.6 1412 22.41 21.01 0.126
DC-HSDPA Subtest4 1752.6 1513 22.23 20.83 0.121
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

WCDMA band V

1. RF Power Output

Mode Carrle(r'\;rl_(ieg)uency Channel No. RF P?\glg:n ())utput
Release 99 RMC,12.2kbps 826.4 4132 23.06
Release 99 RMC,12.2kbps 836.6 4183 23.14
Release 99 RMC,12.2kbps 846.6 4233 22.96

Mode Carrle(r'\;rl_(ieg)uency Channel No. RF P?\ng:n ())utput
HSDPA Subtest1 826.4 4132 22.15
HSDPA Subtest1 836.6 4183 2213
HSDPA Subtest1 846.6 4233 21.82
HSDPA Subtest2 826.4 4132 21.84
HSDPA Subtest2 836.6 4183 21.84
HSDPA Subtest2 846.6 4233 21.51
HSDPA Subtest3 826.4 4132 21.57
HSDPA Subtest3 836.6 4183 21.66
HSDPA Subtest3 846.6 4233 21.24
HSDPA Subtest4 826.4 4132 21.47
HSDPA Subtest4 836.6 4183 21.47
HSDPA Subtest4 846.6 4233 21.14

Mode Carrle(r;vll‘r:;])uency Channel No. RF Po(\évg:n ()3utput
HSUPA Subtest1 826.4 4132 22.84
HSUPA Subtest1 836.6 4183 22.8
HSUPA Subtest1 846.6 4233 22.44
HSUPA Subtest2 826.4 4132 22.82
HSUPA Subtest2 836.6 4183 22.81
HSUPA Subtest2 846.6 4233 22.44
HSUPA Subtest3 826.4 4132 22.87
HSUPA Subtest3 836.6 4183 22.82
HSUPA Subtest3 846.6 4233 22.44
HSUPA Subtest4 826.4 4132 22.88
HSUPA Subtest4 836.6 4183 22.8
HSUPA Subtest4 846.6 4233 22.45
HSUPA Subtest5 826.4 4132 22.76
HSUPA Subtest5 836.6 4183 22.76
HSUPA Subtest5 846.6 4233 22.41
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

Mode Carrle(tivll‘ﬁg)uency Channel No. RF Pc(»\(/jvl?e’rrn ?utput
HSPA+ QPSK 826.4 4132 22.8
HSPA+ QPSK 836.6 4183 22.76
HSPA+ QPSK 846.6 4233 22.44
HSPA+ 16QAM 826.4 4132 22.83
HSPA+ 16QAM 836.6 4183 22.78
HSPA+ 16QAM 846.6 4233 22.45
Mode Carrle(t;vll‘ﬁg)uency Channel No. RF Pc(»\(/jvgrrn ?utput
DC-HSDPA Subtest1 826.4 4132 22.82
DC-HSDPA Subtest1 836.6 4183 22.80
DC-HSDPA Subtest1 846.6 4233 22.46
DC-HSDPA Subtest2 826.4 4132 22.81
DC-HSDPA Subtest2 836.6 4183 22.81
DC-HSDPA Subtest2 846.6 4233 22.46
DC-HSDPA Subtest3 826.4 4132 22.84
DC-HSDPA Subtest3 836.6 4183 22.82
DC-HSDPA Subtest3 846.6 4233 22.46
DC-HSDPA Subtest4 826.4 4132 22.85
DC-HSDPA Subtest4 836.6 4183 22.81
DC-HSDPA Subtest4 846.6 4233 22.46
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

2. Occupied Bandwidth

WCDMA band V
Carrier : o
Mode frequency Channel No. BandW|dtr(1l\2L€ZJ§)/o o
(MHz)
Release 99 826.4 4132 415
Release 99 836.6 4183 412
Release 99 846.6 4233 412
Carrier Bandwidth of 99% Power
Mode frequency Channel No. (MH2) 0
(MHz)
HSDPA 826.4 4132 415
HSDPA 836.6 4183 415
HSDPA 846.6 4233 415
Carrier Bandwidth of 99% Power
Mode frequency Channel No. (MH2) 0
(MHz)
HSUPA 826.4 4132 414
HSUPA 836.6 4183 414
HSUPA 846.6 4233 415
Carrier Bandwidth of 99% Power
Mode frequency Channel No. (MHz)
(MHz)
HSPA+ 826.4 4132 4.14
HSPA+ 836.6 4183 414
HSPA+ 846.6 4233 414
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[k eVt e L L FCC ID: SRQ-ZTE8045

WCDMA band V
Test Mode: Release 99

[ spectrum koo [ spectrum i koo
Ref Lavel 45.70 dbm  ONset 14.70 o0 = RDW 50 bHE Ref Lavel 45.70 dim  Ofset 1470 00 = ROW 50 ke

b an 40dE SWT  3I7.0us @ VBW 200 knz  Mode Auto FET e A 40di SWT  37.0us @ VBW 200 kW2 Mode Auto FFT

SGL Count 100/100 SGL Count 100/100
I.]N Max @ 1P% Max

Mif1] 4047 dBm| Mif1] 42,09 dBm|
40 214000 MHz 40 B4 1. 6000 MHz
Occ Bw 4. 153400868 MHz Occ Bw 4. 124457308 MHz

30 30

20 20

10 10 N

AN A A i s, emar Mo At e
- 1! o
o o
i \ J i
/ 1 | \
10 -10 =
| | |
| | H
=20 =20
[ | ' \
30 1 : 30 |
A n, AN L’l
. N | =3 e i | e e

L S Apem e T
50 di 50 di
CF B826.4 M"-:: 691 E‘ E=ﬂ 10.0 MHz | CF B36.6 5 “11' 691 E‘ E=ﬂ 10.0 MHz 5

Channel 4132

[ spectrum koo
Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz

= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT

S5L Count 100/100

[ 1F: Max

ML) V171 aBm|
40 B51.6000 MHz
e Bue +.124457308 MHz

30

20

4 o

P LER WYY T
o ] :
/ |
-10 di T
| \
20 I| .II
30 -
i L\)‘

L e Y T
-50 di
TF 6466 MHz 91 pis Spon 10,0 Mz

Channel 4233

Test Mode: HSDPA

[ spectrum koo [ spectrum i koo
Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz Ref Lovel 44.70 dbm  Offset 14.70 dik & RBW 50 kiz
l are 40dB SWT  37.0us « VBW 200 khz  Mode Auto FFT b att 40dB SWT  37.0us « VBW 200 khz  Mode Auto FFT
5GL Count 100/100 5GL Count 100/100
| o (@ 1F% Max
ML 57.79 dBm ML 3766 dBm
49 BI1.4000 MHz 49 41,6000 Mz
Oce Bur +.153400868 MHz Oce Bur 4153400868 MHz
30 30
20 20
A 18w .
i Bl e 10 s w B i i
T I8, # il
0 b, | 0 -
| | | \
! 1 / 1
10 1 ; -10 e f T
/
-20 |= l', 20 Ill ]'i
| L |
J A ] b
a0 - I A = - = . P LN -
A/ H WA rtattadllog M Wt el
Rl pra ) P NP W A A
By L
-50 di -50 di
SFeze Mz 591 pis Spon 10,0 Mz | SF 8365 Mz 591 pis Spon 10,0 Mz |

Channel 4132

Channel 4183
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No.: SRTC2021-9004(F)-21121702(B)
[k eVt e L L

[ spectrum i -
Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100,100
[@1F% Max
Mil1] oE.59 dBm|
40 A51.6000 MHz
Oec Bu +.153400868 MHz
30
20
A Ao e
10 e ab LA

St Ay
-0

-50 di

CF B46.6 MHz

691 pis

Span 10.0 Mz

Channel 4233

Test Mode: HSUPA

[ spectrum - [ spectrum -
Ref Lovel 44,70 dbm  Offset 14,70 6 = ROW 50 bHo Ref Lavel 45.70 dim  Ofset 1470 00 = ROW 50 ke
b att 40di SWT  37.0us @ VBW 200 kW2 Mode Auto FFT b att 40dB SWT  37.0us « VBW 200 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
I.]W Max @ 1P% Max
Mi[1] 34,46 dBm| Mi[1] a6.06 dim|
« AL A000 MH2 « 8416000 MHz
Oec Bwe 4. 138929088 MHz Oec Bwe 4. 138929088 MHz
30 30
20 20
i Aanr TN AN oMb i A e e el A
g T i e
4 L / i
o . T o 1 L
[ \ / 1
10 1 -10 din +
\ \
-20 Il - -20 |J -
| |
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Py I ks T LR P P Y
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50 d 50 d

CF 826.4 “-.": 691 EE E:ﬂﬂ 10.0 MHz | CF B36.6 5 “-.": 691 EE E:ﬂﬂ 10.0 MHz 5

Channel 4132

[ spectrum -
Ref Lovel 44,70 dbm  Offset 14,70 6 = ROW 50 bHo
l are 40dB SWT  37.0us « VBW 200 khz  Mode Auto FFT
5GL Count 100/100
(@17 Max
ML 74,58 dBm|
49 A51.6000 MHz
e Bue +.153400868 MHz
30
20
o, B PP EEVILVTS (Vg W
¥ bl
L f ¥
i3 / |
/ 1
20 | !
p |
30 I o 0
A"\:’L-’"‘-‘ RN W LT IV s P PR
-0
-50 d
CF B46.6 MHz 91 pis Spon 10.0 Mz

Channel 4233

Test Mode: HSPA+
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No.: SRTC2021-9004(F)-21121702(B)
[k eVt e L L

[ spectrum i - [ spectrum -
Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz Ref Lovel 44.70 dbm  Offset 14.70 dik & RBW 50 kiz
o Att 40 di  SWT 37.9 us = VBW 200 kHz  Mode Auto FFT f= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
5GL Count 100/100 5GL Count 100/100
| (@17 Max
ML) 54,05 dBm| ML) 57,28 dBm|
40 01,4000 MHz 40 41,6000 Mz
Oce Bu +.138979088 MHz Oce Bu +.138979088 MHz
30 30
20 20
£ F IV TP P
i . s Ul e A A A : i areaap ] Wt tr M el e
/ X F A
o { L o
{ Y f 1
i |
i / \ i / |
- 4 H T I
| |
20 [ 20 I 4
o | |
A |
PR AT pelt : e - -
M A v 3 i) . AT¥ ! A
P 7 O p R TSV PN RPT T WAL Ay
-0 -0
-50 di -50 di
SFeze Mz 591 pis Spon 10,0 Mz | SFe3sE Mz 591 pis Spon 10,0 Mz |

Channel 4132

[ spectrum i -
Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100,100
(@17 Max
ML) 35,71 dBm|
40 A51.6000 MHz
Oce Bu +.138979088 MHz
30
20
" 3
10 ) YT LR WL e
37 v Nz
F
! L
[ 1
2 i 5
[ |
10
T
| |
f
20 | 1
| |
30 1 - “l "E‘ -
gAY M W LT RV ¥ P PP
-0
-50 di
GF 846.6 MHz 591 pis Spon 10.0 Mz

Channel 4233
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FCC ID: SRQ-ZTE8045

3. Emission Bandwidth

WCDMA band V
Mode fré:(;:giz:y Channel No. Bandwidth of -26dBc Power
(MHz) (MHz)
Release 99 826.4 4132 4.62
Release 99 836.6 4183 4.65
Release 99 846.6 4233 4.66
Mode fré:(;:giz:y Channel No. Bandwidth of -26dBc Power
(MHz) (MHz)
HSDPA 826.4 4132 4.66
HSDPA 836.6 4183 4.60
HSDPA 846.6 4233 4.66
Mode frgci:gﬁ::y Channel No. Bandwidth of -26dBc Power
(MHz) (MHz)
HSUPA 826.4 4132 4.65
HSUPA 836.6 4183 4.65
HSUPA 846.6 4233 4.66
Mode frgci:gﬁ::y Channel No. Bandwidth of -26dBc Power
(MHz) (MHz)
HSPA+ 826.4 4132 4.62
HSPA+ 836.6 4183 4.59
HSPA+ 846.6 4233 4.65

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

Page number: 62 of 79

V3.0.0



m
T S e Fcubon i oo |l S

ER AR W R
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FCC ID: SRQ-ZTE8045

WCDMA band V
Test Mode: Release 99

[ spectrum koo [ spectrum koo

Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz Ref Lavel 44.70 dbm  Offset 14.70 dbf & RBW 50 kH:

p= Att 40di  SWT TP us = VBW 200 kviz  Mode Auto FFT f ALt 40di  SWT TP us = VBW 200 kviz  Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

[@17% Max [@17% Max

Y] i ETTEY]
[ B8 4300 MHZ| [
ndi 26.00 g ndi 26,00

o B 4.6 16000000 MHz| o B +.6ASOO0000 MH:|
20 dis 1700 20 db Q factor 180.0]
10d - 10d T

5 A Y B . e R L P T W P,

/ ! hY
{ \ / \
10 7 Ilt 10 ]; ‘T
20 di Il + 20 di 7 L
| | | 1
30 o T 30 d i t
A lf".,\ At L\” i
£ ="} A AT Al Slaal W A

A g ki -t 40k s e T
-50 50

CF 6264 MHz 691 pts Span 10,0 MHz CF B36.6 MHz 691 pts Span 10,0 MHz
sl riRLL Apan 17,0 M) \CF B0 Spon 10.0 Wbz
Morker Morker

Type | ot | Tre stimulus Rosponse Function Function Result Type | ot | Tre stimulus Rosponse Function Function Result

M1 | i 9.33 dibm | nab down | 4.616 MHz M1 | i 836,079 8.29 dim | ndi down | 4.645 MHz

1] —af ~16.85 dm | o | 26.00 98 71 —af B34 785 -16.74 dém | o | 26.00 08

T2 1 B28.715 MHz -16.74 dBm q factar 178.8 || T2 1 838.93 MHZ -16.57 dim q factar 180.0 ||
[ spectrum koo

Ref Lavel 44.70 dbm  Offset 14.70 dbf & RBW 50 kH:

fe At 40dE SWT  37.0us @ VBW 200 kWz  Mode Autc FFT

SGL Count 100/100

[@17% Max

s Ml

ndi

30 dié o

20 dis

. "

P 1 ST P
o v
/ X
1o )If \
- §
[ |
30 d V! =
s P=d i
G AT v e

50

CF 8466 MHz 691 pts Span 10.0 bz
Morker

Type | ot | Tre stimulus Rosponse Function Function Rosult

M1 | i #45,.732 7.93 dibm | nab down | 4.66 MHz

71 —af 844,27 =17.79 dm | o | 26.00 0B

T2 1 848,93 MHZ -18,23 dim q factar 1815 ||
[ spectrum koo [ spectrum koo

Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz Ref Lavel 44.70 dbm  Offset 14.70 dbf & RBW 50 kH:
p= Att 40di  SWT TP us = VBW 200 kviz  Mode Auto FFT f ALt 40di  SWT TP us = VBW 200 kviz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@17% Max [@17% Max
M1l Mi[1]
[ H26.9930 MH2| [ =
ndi 6,00 1| ndi 26
o B 4 60000000 MHz| o B 4602000000 MHz|
20 dik 20 dis Q factor 110
iod — = iod - atafbptcan_sln, R
o £ . B -
IIK ! ol \
: A s
10 . T 10 T "||
20 di i 1 20 di IJ \
-30d i NI N, ! .30d —— by -

Y R b T e e SO AP S W VT
e PP TS e v e,
50 50
CF 6264 MHz 691 pts Span 10,0 MHz CF B36.6 MHz 691 pts Span 10,0 MHz

sl riRLL Apan 17,0 M) \CF B0 Spon 10.0 Wbz
Morker Morker
Typo | Raf | Tre | Stimubus | __Response | Function | Function Result | Typo | Raf | Tre | Stimubus |___mesponse | Function | Function Result
M1 1 12.57 dbm i down | 4,68 Mz 1| 1 03563 14.58 dbm | ndb down | 4 602 Mz
1] —af 13.64 dim o | 26.00 0B 71 —af 834,705 -12,22 dam | o | 26.00 g8
T2 1 14.11 dBm q factar 177.5 T2 1 B33.687 MHZ -10.77 dém q factar 18186
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[ spectrum koo
Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100,100
(@17 Max
M) 1257 dlm|
40 B45.7900 MHz
i 26.00 48|
o B 4.G60000000 MH:z|
- Q factor
d La o)
10 = o e
s M,
a 7
/ \
10 =
" E
f i
20 dis : |
a0d |t N L el
N P T S e
a0
50
CF 8466 MHz 601 pis Span 10.0 Mz
Marker
Type | Rof | Tre | Stimulus | __Response | Function | Function Result |
M1 | i 12.57 dim | ndi down 4,66 MHz
1] ] -13.79 dim | ndd | 26.00 dB
T2 1 X -14.44 dim 4 factar 1815 ||

Test Mode: HSUPA

[ spectrum koo [ spectrum koo
Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz
= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT f= Att 40di  SWT 7.9 us & VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1F% Max (@17 Max
Y] .20 aim| CTTEY]
[ B27.4500 MHz [
i 26.00 48| i
o B +.6ASOO0000 MH| o B +.6ASOO0000 MH:|
- @ factor 1781 - -G factar 100.3)
S bt obip aandl ot — ITE] P IT W L LeTR
- . - =
/| [, i i
[ . . a f
] \ I Y
i 1 | 1
10 it 1 10 T 1
-20 di II . -20 di IJI !
204 P LT - . 230 o v V8
B e "ol R T e ISR R oY Mo |
a0 40 dl
50 50
CF 6264 MHz 691 pts Span 10.0 Miiz | CF B36.6 MHz 691 pts Span 10.0 Miiz |
LCF o263 e LCF 56,6 0
Marker Marker
Typo | Raf | Tre | Stimubus | __Response | Function | Function Result | Typo | Raf | Tre | Stimubus |___mesponse | Function | Function Result |
1| 1 B27.456 Mz 14,23 dim | ndi down 4645 Mz M1 1 837,439 Mz 13.71 dbm | ndi down 4645 Mz
1] ] 824,07 -12.77 dém | ndd | 26.00 dB 1] ] 2 ~13.13 diim | ndd | 26.00 dB
T2 1 B28.715 MHz -11.60 dém q factar 178.1 || - 1 -12 E4 dim 4 factar 1803 ||
[ spectrum koo
Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz
e At 4008 SWT  37.0u5 @ VBW 200 khz  Mode Auto FFT
SGL Count 100/100
[@1F% Max
Y] 34 anm|
0 a4 1 M|
i 6,00 i
o B 4 60000000 MH:|
- Q factor
s0d _rettontuat Y PRy
[ /‘J -
1
10 f T
o I |
o v L
; i T
LA nadimn,_ ATV LY SYWPVTE (PN
40 dl
50
CF 8466 MHz 691 pts Span 10.0 Mz
Marker
Typn | Raf | Tre stimulus Rosponse Function Function Result
1| I 13.39 dbm | ndb down F.85 1z
1] ] ~11.55 dim | ndd | 26.00 dB
T2 1 348,93 MHz -12.72 dam 4 factar 1815 ||

Channel 4233

Test Mode: HSPA+
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[ spectrum koo [ spectrum koo
Ref Lovel 44.70 dbm  Offset 14.70 db & RBW 50 kWz Ref Lovel 44.70 dbm  Offset 14.70 dik & RBW 50 kiz
e At 40dE SWT  37.9us @ VBW 200 kkz  Mode Auto FFT fe At 40dE SWT  37.9us @ VBW 200 kkz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1F% Max [@1F% Max
Ml [ CTTEY]
[ 0254450 MHz [
10 nadn 26.00 d8) 10 ndi
[ £.616000000 Sz B 2
20 dik @ lactor 179.4 20 dik @ factor 1822
i
. TS| AR (vl v - FIPR VT W e
i e - =
5 r M 5 i
of | ] =
10 - - 10 f ‘
| \
20 dn : lI 20 dp If d
a0 aat L 4 p M
et oy = vy . = 7 et arhra™
v | -~ Y, FTS—. VS, T efrrbond V|
-0 40 df
50 50
CF 6264 MHz 691 pis Span 10.0 MHz CF 8366 MHz 691 pts Span 10,0 MHz
sl riRLL Apan 10,0 M) \CF B0 Spon 10.0 Wbz
Morker Morker
Typa| Ref | Trc Stimulus Rasponse Function Function Result Typo | Raf | Tre | Stimubus | __Response | Function | Function Result |
M| a 025445 Mz 15.54 gbm | ndb down | 4618 1 Wi | 1 935,648 1Az | 16.07 dim | ndb down <554
T1 1 B24.086 MHz | -11.06 dim | ) 26.00 dB 1] ] 834759 Mez | -5.53 dim | o | 26.00 0B
T2 1 828701 MHz -9.60 dam | Q factar 178.8 T2 1 835687 MHZ -8.62 dbm q factar 182.2
[ spectrum koo
Ref Lavel 44.70 dbm  Offset 14.70 dbf & RBW 50 kH:
e At 40dE SWT  37.9us @ VBW 200 kkz  Mode Auto FFT
SGL Count 100/100
[@1F% Max
CTTEY] 14,48 aim|
[ B47.5120 MHZ|
ndi 26,00 4|
et B +.6ASOO0000 MH:|
20 dik Q fac 1824
iod A T VSN | |
£ [y
o
/
o ! A
| |
-20 di ¢ 4
|
209 AL b |
P Pt W RPN PR S
40 di
50
CF 8466 MHz 691 pts Span 10.0 Mz |
Morker
Type | ot | Tre stimulus Rosponse Function Function Result
A | R ; B47.512 Mz | 14,46 dbm | ndb down 4645 Mz
1] ] 844,27 bz | -11.62 dim | o | 26.00 08
T2 1 B45.515 MHZ -11.04 dim q factar 182.4 ||
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

4. Spurious Emissions at antenna terminal
WCDMA band V

Test Mode: Release 99

rH|u-:'In|u|i [@ rH|u-:'In|u|i [@
Ref Lovel 10.00 dibm Offset 14,70 db & RBW 100 kHz Ref Level 10.00 dbm Offset 14,70 db & RBW 1 Mz
o Att 35 di = BWT 100 ms & VAW 300 kHz Mode Auto Sweep f ALt 30 di = BWT 100 ms & VBW 3 MMz Mode Auto Sweep
SGL Count 20/20 SGL Count 20/20
I.]N Max I.]N Ma:
20 di 20 di
10 10
a a
-10 <10
B dar
20 20
-30 ~30 din l e y==
] L L_‘L Y S——— P T PV O RN S P =SassT
40 dim T b
o O B U Y Y R B e e
-50 di -50 di
&0 &0
Btart 30.0 MHz 691 pis St 1.0 GHz HBtart 1.0 GHz 691 E‘ Stop 20.0 GHz
—_— soips H — _ﬁ
Channel 4132 30MHz~1GHz(dBm) Channel 4132 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.

Test Mode: HSDPA

[ spectrum - [ spectrum T -
Ref Lavel 30.00 dbm  OFset 1+.70 00 = RBW 100 kHz Ref Lavel 20.00 dbm  OFsat 14,70 0b & RBW 1 ez

fe At I50B = BWT 100 ms & VBW 300 kHz  Mode Auto Sweep fo At 0GB BWT 100 ms e VBW 3 MMz Mode suto Sweep

SGL Count 20/20 SGL Count 20/20
I.]W Max I.]N Ma:

20 di 10 di

10 a

a <10

1 380 L
-10 20
=1y
20 -30 : . ] T W T i ST
L JI O FIERrRr TSI PSR THEL e
e A
-30 =
i

-0 dim . + | -50 dim
TR IS PENTE TN SAOTETY R e secre i SRR B L LR S LYRAFE

-50 di -60 di

&0 <70
Btart 30.0 MHz 691 E‘ St 1.0 GHz HBtart 1.0 GHz 691 E‘ Stop 20.0 GHz

Channel 4132 30MHz~1GHz(dBm)

Channel 4132 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.

Test Mode: HSUPA

[ spectrum - [ spectrum T -
Ref Lovel 30.00 dbm  OMset 14,70 a0 = RBW 100 bHz Ref Lovel 20.00 9brm  OFSat 1470 00 = RBW 1 Wi

b att I5di @ BWT 100 ms @ VBW J0DkHZ  Made Auto Sweep o At J0dB @ SWT  100ms = VBW 3 MMz Mode Auto Sweep

SGL Count 20/20 SGL Count 20/20
I.]W Max I.]N Ma:

20 di 10 di

10 a

a <10

1 380 L
-10 20
=1y
20 -0 | " o
U Y ARSI TP SUS PPN ST F WIS Yy TV
i e
-30 3 die
fl

-0 dim - = | -50 dim

i T P P PRI (AR VTP PPN

-50 b -60 b

&0 <70
Btart 30.0 MHz 691 EE St 1.0 GHz HBtart 1.0 GHz 691 EE Stop 20.0 GHz

Channel 4132 30MHz~1GHz(dBm)

Channel 4132 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.
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No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

5. Band Edges Compliance
WCDMA band V
Test Mode: Release 99

Spectrum ]

=)

Ref Lovel 20.00 dbm

SGL Count 100/100

be att 30 dik = BWT

Offset 14.70 db & RBW 100 khz

Sms & VBW 300 kHz Mode Auto FFT

[@ 1Ay Avgrwr

[ spectrum ] koo
Ref Lovel 20.00 dim  OFSt 1470 68 = RBW 100 bHE
I At 30 db - BWT Sms @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100
@ 1AV AvgPwr
Mif1] 25 82 dBm|
B24.0000 MHz
10 d
: ;
7 \
/ \
-10 F T
T \
) 1
. ¥ a
|
30 - -
=0 e B
7
-sordi
60 d
<70
CF 824.0 MHz 691 5 Span 10.0 MHz
A PSR Sl ﬁ——.

mif1] -26. 59 dBm|
40,0000 MHz

\% \

CF 840.0 MHz

691 pis

Span 10.0 Mz

Channel 4132

Channel 4233

Test Mode: HSDPA

Spectrum ]

=)

Ref Level 20.00 dbm

SGL Count 100/100

f= Att 30 dit = SWT

Offset 14.70 db & RBW 100 kM2

Sms & VBW 300 kHz  Mode Auto FFT

@12y avgPwr

[ spectrum ] o
Ref Laval 20.0000m  OFswt 1970 00 = WBW 100 1
- 30 di - SWT Sms @ VBW J00kHz  Mode auto FFT
SGL Count 100100
@14y AvgPwr
Mifr] 25 .82 dBm)|
8240000 MHz|
10 di
0 -
]
{ \
18 / )
| |
s \
v
1 |
<30 > l
=y
40 - =
Fd =
—~
60
<70
CF 824.0 MHz 691 Eﬁ E:ﬂ 10.0 MHz

10 di

mif1] 26,59 dBm|
49,0000 M|

-40 L ———

=0 —]
60

<70

CF 849.0 MHz 691 Eﬁ E=ﬂ 10.0 MHz

Channel 4132

Channel 4233

Test Mode: HSUPA

Spectrum ]

&)

Ref Level 20.00 dbm

SGL Count 100/100

f= Att 30 dit = SWT

Offset 14.70 db & RBW 100 kM2

Sms & VBW 300 kHz  Mode Auto FFT

@12y avgPwr

[ spectrum ] o
Ref Laval 20.0000m  OFswt 1970 00 = WBW 100 1
I At 30 di - SWT Sms @ VBW J00kHz  Mode auto FFT
SGL Count 100100
@14y AvgPwr
Mifr] 25 .82 dBm|
B24.0000 Mz
10 di
o \
]
{ \
0 / )
| |
g \
v
1 |
<30 > l
=y
40 - =
Fd =
—~
60
<70
CF 824.0 MHz 691 Eﬁ E=ﬂ 10.0 MHz

10 di

mif1] 26,59 dBm|
49,0000 S|

W,

a0 L o 2o

=0 R a2
60

<70

CF 849.0 “': M E:ﬂ 10.0 MHz

Channel 4132

Channel 4233

Test Mode: HSPA+
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No.: SRTC2021-9004(F)-21121702(B)

[ spectrum - [ spectrum -
Ref Lovel 20.00 dbm Offset 14.70 db & RBW 100 khz Ref Lovel 20.00 dbm Offset 14.70 db & RBW 100 khz
fe At 30 dB - SWT Sm3 e VAW 300 kHz  Made Auto FFT fe At 30 db - BWT Sms e VAW 300 kM2 Mode auto FET
SGL Count 100/100 SGL Count 100,100
@14 AvgPwr @14y AvgPwr
MilL] 2502 dBm| MilL] 2659 dAm|
0240000 MHz 40,0000 MHz
10 dim 10 diem
o dBm - o .
/ \ i \
10 { 1 J
| \ | \
| | | \
20 o 1 -2h
4 | | rh
| |
30 - - Jo
i I | Py
40 — = 40 V. PSR F—
=m0 -50 dibm —
-60 di -60 di
Rl Rl
GF 624.0 MHz 691 pts Bpan 10.0 MHz GF 849.0 MHz 691 pts Bpan 10.0 MHz
s Sl w&_—.—. — Sl w&——-—.

Channel 4132

Channel 4233
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No.: SRTC2021-9004(F)-21121702(B)

FCC ID: SRQ-ZTE8045

6. Frequency Stability

WCDMA band V
Mode Temperatur Test Result (ppm)@NV
e(*C) Channel 4132 Channel 4183 Channel 4233
Release 99 -20 -0.001 0.000 0.002
Release 99 -10 0.002 -0.001 0.001
Release 99 0 0.002 0.001 0.004
Release 99 +10 0.000 -0.001 0.000
Release 99 +30 0.000 0.000 0.001
Release 99 +40 0.000 -0.001 0.002
Release 99 +55 0.000 0.000 0.001
Test Result (ppm)@NT
Mode Voltage
Channel 4132 Channel 4183 Channel 4233
Release 99 LV 0.000 0.000 0.000
Release 99 HV 0.001 -0.001 0.000
Vode Temperatur Test Result (ppm)@NV
e(*C) Channel 4132 Channel 4183 Channel 4233
HSDPA -20 0.001 0.000 0.004
HSDPA -10 -0.004 -0.001 -0.001
HSDPA 0 -0.003 0.001 0.003
HSDPA +10 -0.002 0.000 0.000
HSDPA +30 0.002 -0.001 0.000
HSDPA +40 -0.002 0.000 0.002
HSDPA +55 -0.001 0.001 -0.001
Test Result (ppm)@NT
Mode Voltage
Channel 4132 Channel 4183 Channel 4233
HSDPA LV 0.001 -0.002 0.001
HSDPA HV -0.001 0.003 0.002
Vode Temperatur Test Result (ppm)@NV
e(*C) Channel 4132 Channel 4183 Channel 4233
HSUPA -20 0.004 0.000 -0.003
HSUPA -10 0.000 0.001 0.001
HSUPA 0 0.002 0.006 0.001
HSUPA +10 0.001 0.001 -0.003
HSUPA +30 0.001 0.006 -0.002
HSUPA +40 0.001 0.000 -0.003
HSUPA +55 0.000 0.001 -0.001
Test Result (ppm)@NT
Mode Voltage
Channel 4132 Channel 4183 Channel 4233
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Lv 0.000

No.: SRTC2021-9004(F)-21121702(B)
FCC ID: SRQ-ZTE8045

HSUPA HV

0.001

0.002

0.001

-0.001

0.000

7. Peak-Average Ratio
WCDMA band V

Test Mode: Release 99

[ Spectrum (5 [Spectrum (-
Ref Lavel 30.00 dibm  Offset 14,70 @B Ref Lavel 30.00 dibm  Offset 14.70 @8
Ate I5 e AQT L& ms & RBW 5 MHz Ate I5 e AQT L& ms & RBW 5 MHz
SGL Count 30,30 SGL Count 30,30
| . | -
0. Lo - 0. L -
i
00 - 00
A \
it \
1 Y
1E 1E
7 1
| I||
1E-D4-—r—t | 1E-04- i
1
{ i
| 1 | |
1€ ‘ 1€ t
Er H20.4 MHz Anan Pwr + 20.00 dB Er B36.0 MHZ Anan Pwr + 20.00 dB
" Function Samplos: 100000 " Function Samplos: 100000
Mean |  Peak |  crest | 10%e | 19 | 0.a% | o010 | Mean |  Peak |  crest | 10%e | 19 | ©@.a% | o018 |
Traco 1 [ 2265 cem | o618 dém 3.53 08 162 ca .78 dB 3.25 dB 3.42 dB Traco 1 [ 2275 gem | ©6.23 dém 3.46 08 162 ca .78 dB 3.19 dB 3.39 dB
{ )i - { )il -
Spectrum o
Raf Lavel 30.00 dim  Offset 14.70 @8
Ate I5 e AQT L& ms & RBW 5 MHz
SGL Count 30,30
| . -
0.1 -
R
00
\
\
i)
|
1E i
i
1E-D4- -
1
|
1E 1
Er B46.6 Mz Aman Per + 20.00 08
" Function Samplos: 100000
Moan | Peok | Crest |  10% | 1% | oase | o.oi |
Traco 1 [ 2263 cem | o619 dém 3.56 08 162 ca z.84 o8 3.28 di 3.45 dB
L I ]
[ spectrum a [ spectrum
Ref Lavel 30.00 dibm  Offset 14,70 @B Ref Lavel 30.00 dibm
Ate I5 e AQT L& ms & RBW 5 MHz
SGL Count 30,30
| IS
S

Offset 14.70 &8

L6 ms & RBW 5 MHz

\\ i
| 1
\ 1
00 T 00 T
{ i
' |
1E ¥ 1E
1 1
\ \
1E-D4~ e 1E-D4~ —tr
y |
} | i
1E - 1E - |
l
| i
! 1
| i
|
Er H20.4 MHz Aman Per + 20.00 08 Er B36.0 MHZ Aman Per + 20.00 08
" Function Samplos: 100000 " Function Samplos: 100000
Moan |  Peak |  crest | 10%e | 19 |_0a% | o019 Mean |  Peak |  crest | 1% | 19 | ©B.a% | o010 |
Traco 1 [ 7130 cem | ©6.13 dém 4.83 08 3.01 68 35108 3.71d8 458 di Trace ) [ 7128 dsm | 26.01 dém 4.73 08 .99 o2 348 dB 3.71d8 443 di
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Fovaciom =)
Ref Lavel 30.00 dibm  Offset 14,70 @B
t I5 e AQT L6 ms = RBW & Mz
SGL Count 30,30
0.1 - -
3}
“I
00 T
|
1
i
1E-04 "‘1!
1
i
1E -
|
Er 8460 MHz Mman Py + 20.00 di
" Function Samplos: 100000
Moan |  Peok | Crest |  10% | 1% | oase | ooi% |
Trace 1 [ 20,87 cam | 2576 dim .89 08 .99 o2 348 dB 3.68 da 4.70 dB
[ )| (]
Channel 4233
Test Mode: HSUPA
(ovacom F | o =)
Ref Lavel 30.00 dibm  Offset 14,70 @B Ref Level 30.00 dibm  Offset 14.70 @8
Ate I5 e AQT L6 ms = RBW & Mz Ate I5 e AQT L6 ms = RBW & Mz
SGL Count 30,30 SGL Count 30,30
0.1 : - 0.1 = |
I'| I‘.I
00 ¥ o0
T |
|
| A ]I
! |
i 3 |
\ A\ 4
1E-04 T 1E-04 +
Y | \
1E |\ - 1E l\
Er H20.4 MHz Muan P + 20,00 di Er 6360 MHz Muan P + 20,00 di
" Function Samplos: 100000 " Function Samplos: 100000
Mean |  Peak | crest | 1% | 19 |__0a% | o019 Mean |  Peak |  crest | 1% | 19 | ©B.a% | o.019
Trace 1 [ 2250 cam | 27.07 d8m 4.57 08 .99 o2 342 dB 3.59 da 4.03 dB Traco 1 [ 2746 cem | ©7.05 dém .59 08 .99 o2 345 dB 3.62 d8 4.09 dB
{ N - : I ] -
Channel 4132
Spectrum
Ref Lavel 30.00 dibm  Offset 14,70 @B

Channel 4183
=)
;:- N L .,;5 da AQT 1.6 ms & RBW 5 M-z
T ———

0.1 .,\.‘.-.. " |
1
|
00 +
|
1
\
1E-04 e
\
1E +
I
Er 8460 MHz Mman Py + 20.00 di
v Function Bamplas: 100000
Moan | Peok | Crest |  10% | 1% | 0ase | ooim |
Trace 1 [ 2214 cam | 2693 dim 475 08 .99 o8 545 d8 3.62 d8 4.20 dB
L (]
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Dy e - No.: SRTC2021-9004(F)-21121702(B)
[k eVt e L L FCC ID: SRQ-ZTE8045

8. Effective Radiated Power and Effective Isotropic Radiated Power

WCDMA band V
Mode froauency | ChamneiNo. |  Fower | ERPERP | ERPIERP
(MHz) (dBm)
Release 99 RMC’;SZ'Zkb 826.4 4132 23.06 18.41 0.069
Release 99 RMC’;SZ'Zkb 836.6 4183 23.14 18.49 0.071
Release 99 RMC;SZ'Zkb 846.6 4233 22.96 18.31 0.068
Mode froauency | ChamneiNo. |  Fower | ERPEIRP | ERPIERP
(MHz) (dBm)

HSDPA Subtest1 826.4 4132 22.15 17.50 0.056
HSDPA Subtest1 836.6 4183 22.13 17.48 0.056
HSDPA Subtest1 846.6 4233 21.82 17.17 0.052
HSDPA Subtest? 826.4 4132 21.84 17.19 0.052
HSDPA Subtest? 836.6 4183 21.84 17.19 0.052
HSDPA Subtest? 846.6 4233 21.51 16.86 0.049
HSDPA Subtest3 826.4 4132 21.57 16.92 0.049
HSDPA Subtest3 836.6 4183 21.66 17.01 0.050
HSDPA Subtest3 846.6 4233 21.24 16.59 0.046
HSDPA Subtest4 826.4 4132 21.47 16.82 0.048
HSDPA Subtest4 836.6 4183 21.47 16.82 0.048
HSDPA Subtest4 846.6 4233 21.14 16.49 0.045
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S, o Tobin) i No.: SRTC2021-9004(F)-21121702(B)
EF AR R N FCC ID: SRQ-ZTE8045
Mode frg;ljgﬁ::y Channel No. Coggxgted EI?(I;’éIi:I;QP ERT\;\IIE)IRP
(MHz) (dBm)
HSUPA Subtest1 826.4 4132 22.84 18.19 0.066
HSUPA Subtest1 836.6 4183 22.8 18.15 0.065
HSUPA Subtest1 846.6 4233 22.44 17.79 0.060
HSUPA Subtest2 826.4 4132 22.82 18.17 0.066
HSUPA Subtest2 836.6 4183 22.81 18.16 0.065
HSUPA Subtest2 846.6 4233 22.44 17.79 0.060
HSUPA Subtest3 826.4 4132 22.87 18.22 0.066
HSUPA Subtest3 836.6 4183 22.82 18.17 0.066
HSUPA Subtest3 846.6 4233 22.44 17.79 0.060
HSUPA Subtest4 826.4 4132 22.88 18.23 0.067
HSUPA Subtest4 836.6 4183 22.8 18.15 0.065
HSUPA Subtest4 846.6 4233 22.45 17.80 0.060
HSUPA Subtestb 826.4 4132 22.76 18.11 0.065
HSUPA Subtest5 836.6 4183 22.76 18.11 0.065
HSUPA Subtest5 846.6 4233 22.41 17.76 0.060
Mode frg;ljgtra\::y Channel No. Coggvldg:ed EI?(I:éiI)?P ER?ﬁ)IRP
(MHz) (dBm)
HSPA+ QPSK 826.4 4132 22.8 18.15 0.065
HSPA+ QPSK 836.6 4183 22.76 18.11 0.065
HSPA+ QPSK 846.6 4233 22.44 17.79 0.060
HSPA+ 16QAM 826.4 4132 22.83 18.18 0.066
HSPA+ 16QAM 836.6 4183 22.78 18.13 0.065
HSPA+ 16QAM 846.6 4233 22.45 17.80 0.060
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Mode frgqaljgﬁ::y Channel No. Coggxgted EI?(I;’éIi:I;QP ERT\;\IIE)IRP
(MHz) (dBm)

DC-HSDPA Subtest1 826.4 4132 22.82 18.17 0.066
DC-HSDPA Subtest1 836.6 4183 22.8 18.15 0.065
DC-HSDPA Subtest1 846.6 4233 22.46 17.81 0.060
DC-HSDPA Subtest2 826.4 4132 22.81 18.16 0.065
DC-HSDPA Subtest2 836.6 4183 22.81 18.16 0.065
DC-HSDPA Subtest2 846.6 4233 22.46 17.81 0.060
DC-HSDPA Subtest3 826.4 4132 22.84 18.19 0.066
DC-HSDPA Subtest3 836.6 4183 22.82 18.17 0.066
DC-HSDPA Subtest3 846.6 4233 22.46 17.81 0.060
DC-HSDPA Subtest4 826.4 4132 22.85 18.20 0.066
DC-HSDPA Subtest4 836.6 4183 22.81 18.16 0.065
DC-HSDPA Subtest4 846.6 4233 22.46 17.81 0.060
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APPENDIX B — TEST DATA OF RADIATED EMISSION
Radiated Spurious Emissions

WCDMA band Il
Test result:
WCDMA Mode:
Channel 9262
Frequency (MHz) POl ILilEe Polarization
(dBm) (dBm)
2460.47 -48.89 -13 Vertical
2779.02 -46.89 -13 Vertical
3727.68 -41.11 -13 Vertical
6677.11 -39.48 -13 Vertical
9962.19 -37.69 -13 Vertical
17818.88 -33.68 -13 Vertical
Channel 9400
Frequency (MHz) I(Ddogvrﬁ)r L('c;g'trﬁ? Polarization
2461.12 -49.39 -13 Vertical
2778.52 -47.30 -13 Vertical
3727.29 -41.09 -13 Vertical
6677.10 -39.40 -13 Vertical
9962.19 -37.77 -13 Vertical
17821.70 -34.26 -13 Vertical
Channel 9538
Frequency (MHz) PO =l Polarization
(dBm) (dBm)
2459.68 -48.90 -13 Vertical
2781.74 -47.56 -13 Vertical
3728.24 -40.89 -13 Vertical
6676.82 -40.00 -13 Vertical
9962.80 -37.74 -13 Vertical
17818.36 -33.63 -13 Vertical
HSDPA/HSUPA Mode:
Channel 9262
Frequency (MHz) SO LIS Polarization
(dBm) (dBm)
2461.47 -48.61 -13 Vertical
2778.89 -47.60 -13 Vertical
3726.17 -41.03 -13 Vertical
6675.45 -39.72 -13 Vertical
9962.20 -36.77 -13 Vertical
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| 17819.02 |  -3398 | -13 | Vertical |
Channel 9400
Frequency (MHz) I(Ddog/vrﬁ)r L(I(;g:ﬁ)d Polarization
2458.71 -49.07 -13 Vertica
2781.89 -47.32 -13 Vertica
3725.43 -41.10 -13 Vertical
6676.02 -39.66 -13 Vertica
9961.79 -37.55 -13 Vertical
17820.26 -34.38 -13 Vertical
Channel 9538
E Power Limited .
requency (MHz) (dBm) (dBm) Polarization
2459.91 -48.65 -13 Vertica
2778.86 -46.99 -13 Vertical
3727.34 -40.97 -13 Vertica
6676.15 -39.27 -13 Vertical
9961.30 -37.75 -13 Vertical
17819.36 -34.28 -13 Vertical
WCDMA band IV
Test result:
WCDMA Mode:
Channel 1312
Frequency (MHz) I(Ddog/vrﬁ)r L(I(;g:ﬁ)d Polarization
2458.69 -49.14 -13 Vertical
2781.55 -46.96 -13 Vertica
3725.16 -40.40 -13 Vertical
6675.66 -39.97 -13 Vertica
9963.29 -36.89 -13 Vertica
17821.80 -33.53 -13 Vertical
Channel 1412
Frequency (MHz) I(:;ogvn?)r L('c;g:ﬁ;j Polarization
2460.83 -49.18 -13 Vertical
2781.47 -46.89 -13 Vertica
3724.90 -41.34 -13 Vertical
6676.22 -40.11 -13 Vertical
9963.10 -37.28 -13 Vertical
17820.13 -34.13 -13 Vertical

Channel 1513
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FCC ID: SRQ-ZTE8045

Power

Limited

Frequency (MHz) (dBm) (dBm) Polarization
2460.07 -49.13 -13 Vertical
2780.47 -47.21 -13 Vertical
3727.38 -40.80 -13 Vertical
6677.32 -39.98 -13 Vertical
9959.77 -37.54 -13 Vertical
17821.80 -33.78 -13 Vertical
HSDPA/HSUPA Mode:
Channel 1312
Frequency (MHz) I(?’dogvne])r L(Icrg:ﬁ;j Polarization
2458.57 -49.39 -13 Vertical
2781.41 -47.37 -13 Vertical
3727.08 -41.05 -13 Vertical
6677.82 -39.34 -13 Vertical
9962.83 -37.58 -13 Vertical
17819.93 -33.91 -13 Vertical
Channel 1412
Frequency (MHz) I(Ddogvrﬁ)r L('c;g'trﬁ;l Polarization
2460.48 -49.12 -13 Vertical
2780.70 -46.94 -13 Vertical
3726.93 -40.65 -13 Vertical
6676.66 -39.81 -13 Vertical
9963.36 -37.03 -13 Vertical
17821.59 -33.81 -13 Vertical
Channel 1513
Frequency (MHz) zjogvn?)r L('c;g:ﬁ;j Polarization
2458.88 -48.62 -13 Vertical
2780.97 -47.34 -13 Vertical
3726.47 -40.69 -13 Vertical
6675.96 -39.29 -13 Vertical
9961.73 -37.24 -13 Vertical
17821.24 -34.18 -13 Vertical
WCDMA band V
Test result:
WCDMA Mode:
Channel 4132
Frequency (MHz) zjogvn?)r L('c;g:ﬁ;j Polarization
1647.31 -52.98 -13 Vertical
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1668.05 -51.11 -13 Vertical
2535.74 -43.93 -13 Vertical
2578.27 -43.96 -13 Vertical
8961.38 -39.96 -13 Vertical
9970.06 -36.28 -13 Vertical
Channel 4183
Frequency (MHz) I(:;ogvn?)r L('c;g:ﬁ;j Polarization
1647.95 -52.98 -13 Vertical
1668.73 -51.66 -13 Vertical
2534.60 -44.00 -13 Vertical
2575.64 -44 37 -13 Vertical
8962.39 -39.31 -13 Vertical
9972.69 -35.91 -13 Vertical
Channel 4233
E Power Limited N
requency (MHz) (dBm) (dBm) Polarization
1646.95 -52.97 -13 Vertical
1665.32 -50.82 -13 Vertical
2533.61 -44 .44 -13 Vertical
2579.11 -44.08 -13 Vertical
8963.59 -39.37 -13 Vertical
9971.78 -36.75 -13 Vertical
HSDPA/HSUPA Mode:
Channel 4132
Frequency (MHz) I(DdoéNrﬁ)r L(I(;g:ﬁ)d Polarization
1649.54 -53.45 -13 Vertical
1665.68 -51.16 -13 Vertical
2532.78 -44 .29 -13 Vertical
2575.94 -43.77 -13 Vertical
8961.21 -39.22 -13 Vertical
9971.74 -36.69 -13 Vertical
Channel 4183
Frequency (MHz) I(Ddogvrﬁ)r L('c;g'trﬁ? Polarization
1646.98 -53.49 -13 Vertical
1667.76 -50.93 -13 Vertical
2534.92 -44 14 -13 Vertical
2576.88 -43.80 -13 Vertical
8962.29 -39.02 -13 Vertical
9971.05 -36.02 -13 Vertical
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Channel 4233

Power Limited

Frequency (MHz) (dBm) (dBm) Polarization
1648.30 -53.12 -13 Vertical
1665.72 -51.75 -13 Vertical
2534.41 -44.67 -13 Vertical
2575.48 -44.19 -13 Vertical
8961.03 -39.31 -13 Vertical
9972.64 -36.11 -13 Vertical

---The end of the test report---
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